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approval from Sporton International Inc. Wensan Laboratory, the test report shall not be reproduced
except in full.
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History of this test report

Report No. Version Description Issue Date

FR480505F 01 Initial issue of report Sep. 20, 2024

Revise Section 1.1, Section 2.2 and Appendix A

FR480505F 02 This report is an updated version, replacing the Sep. 30, 2024
report issued on Sep. 20, 2024.
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.407(e) 6dB & 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum E.|.R.P Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
5.77 dB
3.4 15.407(b) Unwanted Emissions Pass under the limit at
5895.25 MHz
9.01dB
3.5 15.207 AC Conducted Emission Pass under the limit at
27.83 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall
bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken into
account.

2.  The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

1. The product specifications of the EUT presented in the test report that may affect the test assessments
are declared by the manufacturer who shall take full responsibility for the authenticity.
2. The purpose of different equipment name is for marketing segmentation.

Reviewed by: Sheng Kuo

Report Producer: Michelle Chen
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ax, and Wi-Fi 5GHz 802.11a/n/ac/ax.

Antenna Type

WLAN:

<Ant. 1>: PIFA Antenna
<Ant. 2>: PIFA Antenna
Bluetooth: PIFA Antenna

Sample 1 EUT with High-Tek Electronics Co., Ltd Antenna
Sample 2 EUT with Pulse Antenna

Brand Name: Intel® Wi-Fi 6 AX203

Model Name: AX203NGW

Integrated WLAN module

Antenna Information (High-Tek Electronics Co., Ltd Antenna)

Ant. 1: 0.11
Ant. 2: -0.22

5850 MHz ~ 5895 MHz Peak Gain (dBi)

Antenna Information (Pulse Antenna)

Ant. 1: 1.78
Ant. 2: 1.53

Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

5850 MHz ~ 5895 MHz Peak Gain (dBi)

summary.
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1.1.1Antenna Directional Gain

<For CDD Mode>

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gant + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

_ -
"\'r.SS ‘NANT
Z 8k
. . -y . i=1 kzl
DirectionalGain =10-log| -
NANT

where
Each antenna 1s driven by no more than one spatial stream;

Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

Gy /20
gir= 107 if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gam 1 dBi of the kth antenna.
As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10¢1/20 + 10%2/20 + | + 10QCGN/20)2 /NanT] dBI
Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG
for for
UNII-4
Ant 1 Ant 2 Power PSD
(dBi) (dBi) (dBi) (dBi)
1.78 1.53 1.78 4.67

Calculation example:

If a device has two antenna, Gant1= 1.78dBi; Gant2=1.53dBi

Directional gain of power measurement = max(1.78, 1.53) + 0 = 1.78 dBi
Directional gain of PSD derived from formula which is

10 x log { { [ 10* (1.78 dBi / 20) + 10* (1.53 dBi/20) ]~ 2}/2}

= 4.67 dBi
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1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, CO07-HY, 03CH21-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ FCC KDB 291074 D02 EMC Measurement v01

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

TEL: 886-3-327-0868
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the

highest fundamental frequency or to 40 GHz, whichever is lower).

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

F N
Frequency Band Bandwidth Channel requency E0
(MHz)
169 5845 Straddle
20 MHz 173 5865
5850-5895 MHz 177 5885
(U-NII-4) 167 5835 Straddle
40 MHz
175 5875
80 MHz 171 5855 Straddle

Note: The channel noted with “straddle” spans 5.725-5.850 GHz and 5.850-5.895 GHz.
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

This report references the test results from module ID: PD9AX203NG module report.

Spot-check tests are based on the worst-case modulation and channel conditions for each frequency
range, as detailed in the original module report., verify the results and record them in the report.

The final test modes include the worst data rates for each modulation shown in the table below.

Single Antenna

Modulation Data Rate
802.11a 6Mbps
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCS0

MIMO Antenna

Modulation Data Rate
802.11a 6Mbps
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0

Test Cases

AC
Conducted

Emission

Mode 1 : WLAN (5GHz) Link + Bluetooth Link + Monitor + Hard Disk (USB Type A) +
Hard Disk (USB Type C) + iPod + Earphone for Sample 1

Remark: For Radiated Test Cases, the tests were performed with Sample 2.

RF test channel of UNII-4 and UNII-3 &-4 span channels
Ch.# 802.11a 802.11ax HE20 802.11ax HE40 802.11ax HE80
L | Low 169 169 167 -
M | Middle 173 173 - 171
H | High 177 177 175 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

ltem | Equipment Brand Name |Model Name  |FCC ID Data Cable Power Cord
1. |Bluetooth Earphone|Sony SBH20 PY7-RD0010 N/A N/A
2. |WLANAP ASUS RT-AC52 MSQ-RTAC4A00|N/A Unshielded,1.8m
3. |iPod Earphone Apple N/A Verification Unshielded, 1.0 m |N/A
4. |iPod Apple A1199 DoC Shielded, 1.0m N/A
5. |Earphone + Mic Samsung Ecouteur N/A Unshielded,1.8m |N/A
6. |USBHD ADATA HV620S-1T FCC DoC Shielded, 0.5m N/A
7. |USBHD Transcend |TS1TSJ25A3W |FCC DoC Shielded, 0.5m N/A
8. |Monitor AOC U2879VF FCC DoC Shielded, 1m N/A
TEL: 886-3-327-0868 Page Number 1 10 of 25
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2.5 EUT Operation Test Setup

The RF test items, utility “DRTU.06643.23.60.0” was installed in EUT which was programmed in order
to make the EUT get into the engineering modes to provide channel selection, power level, data rate
and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2 Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures
The testing follows FCC KDB 291074 D02 EMC Measurement vO1 Section 2.11 Minimum Emission
bandwidth

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold
Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

o g A~ w0 NP

Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.
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3.2 Maximum E.l.R.P Output Power Measurement
3.2.1Limit of Maximum E.I.R.P Output Power

For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,
the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band, and
the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm. Client devices
operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must not

exceed an e.i.r.p. of 30 dBm.

3.2.2 Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

[ 1 ] g

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

1.  For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz
band, the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz
band.

2.  For client devices operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz
bands shall meet both 15.407(a)(3)(i) 30dBm/500kHz and 15.407(a)(3)(iii) 14dBm/MHz limit,
where the stringent limit 14dBm/MHz is applied.

3.  For an indoor access point operating on a channel that spans the 5.725-5.850 GHz and
5.850-5.895 GHz bands shall meet both 15.407(a)(3)(ii)) 36dBm limit, where the stringent limit
20dBm/MHz is applied.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.
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3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

N

- Measure the duty cycle.

+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.

- Set VBW 2 3 MHz.

« Number of points in sweep =2 Span / RBW.

- Sweep time = auto.

+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.

Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4Test Setup

(oY ] ]
Spect Al
pectrum Analyzer EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement
This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as the following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.
E=w HV/m, where P is the eirp (Watts)
(2) For transmitters operating solely in the 5.850-5.895 GHz band or operating on a channel that
spans across 5.725-5.895 GHz:
15.407(b)(5)(i), all emissions at or above 5.895 GHz shall not exceed an e.i.r.p. of 15 dBm/MHz
and shall decrease linearly to an e.i.r.p. of =7 dBm/MHz at or above 5.925 GHz.
All emissions below 5.725 GHz shall not exceed an e.i.r.p. of —27 dBm/MHz at 5.65 GHz
increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7 GHz increasing linearly to a level of
15.6 dBm/MHz at 5.72 GHz, and from 5.72 GHz increasing linearly to a level of 27 dBm/MHz at
5.725 GHz.
(3) KDB789033 D02 v02r01 G)2)c)
Use guidance in KDB Publication 789033 for all measurements. Unwanted emissions outside of
restricted bands are measured with an RMS detector. In addition, 15.35(b) applies where the peak
emissions must be limited to no more than 20 dB above the average limit.
Unwanted band-edge emissions may be measured using the integration method as described in
KDB Publication 789033 3. d) (ii). Emissions below 5725 MHz should be measured using

peak-detection while emission above 5895 MHz should be measured using average.
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Frequency(GHz) EIRP (dBm) Field Strength @3m distance Note
(dBuV/m)
Below 5.65 -27dBm/MHz 68.2 Peak
5.7 10dBm/MHz 105.2 Peak
5.72 15.6dBm/MHz 110.8 Peak
5.725 27dBm/MHz 122.2 Peak
5.895 -5dBm/MHz 90.2 Average
5.895 15dBm/MHz 110.2 Peak
Above 5.925 -27dBm/MHz 68.2 Average
Above 5.925 -7dBm/MHz 88.2 Peak

Note: Field strength at 3 m distance is converted to EIRP as the following equation:
EIRP[dBm] = E[dBuV/m]- 95.2

3.4.2 Measuring Instruments

See list of measuring equipment of this test report.

3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02rO1.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT was placed at distance 3 meter from measurement antenna which was mounted on the
top of a variable height antenna tower.

4. The measurement antenna is a broadband antenna and its height is adjusted between one
meter and four meters above ground to find the maximum value of the field strength for both
horizontal polarization and vertical polarization.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. Radiated testing below 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from O degree to 360 degree to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from 0 degree to 360 degree to find the peak maximum hold reading for
scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6dB

margin against average limit line, the position is marked as “-*“.

3.4.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz
RX Antenna

_ —’.

1.5m
m—'—!—

Metal Full Soldered Ground Plane
o0

Spectrum Analyzer / Receiver

—
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came

out very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement
3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.
For terminal test result, the testing follows FCC KDB 174176.
3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w0 DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
| e EUT '
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| g | U
| “3bp ;
|
| AC :
I AMH | |
I [LISH) : |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane P
AT st el SR COUNURININL . DI, - SO i
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Antenna Requirements
3.6.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of 8§ 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.6.2 Antenna Anti-Replacement Construction

Antenna permanently attached.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal::l;ar::;ion Test Date Due Date Remark
AGPower | ACPOWER | AFC-11003G | F317040033 N/A NA | Aug. 13,2024  NIA co0r i
Software | o'9° & IEMC32v1030|  N/A N/A NA | Aug. 13,2024  NIA 00Tt
Puse Limiter | SC™VIXZ5F \vrspeserF N| (001 | okkz-200MHz | Oct. 20, 2023 | Aug. 13, 2024 | Oct. 19,2024 | (1L
RFCable | S cnem | RG 214U 1358175 | 9kHz=30MHz | Mar. 14, 2024 | Aug. 13, 2024 | Mar. 13, 2025 fggggcﬂi’g
voltine | TESEQ NNB 51 45051 N/A Mar. 10, 2024 | Aug. 13, 2024 | Mar. 09, 2025 fggggcﬂi’g
youriine | TEsEQ NNB 52 36122 N/A Mar. 07, 2024 | Aug. 13, 2024 | Mar. 06, 2025 fggggcﬂi’g
Eg"c'eTIS:ﬁ gg;‘\?vié‘ ESR3 102317 9kHz~3.6GHz | Sep. 20, 2023 | Aug. 13, 2024 | Sep. 19, 2024 ?Cogggcﬂ‘;’;
LOOP Antenna gg;‘\?vié‘ HFH2-22 100488 | 9 kHz~30 MHz | Sep. 12, 2023 ’:\uugg;?;{,22002244~ Sep. 11, 2024 (Oigﬂg?f’gy)
Bilog Antenna | \or & | CBLETMD & | 63303 8 001 | 30MHz~1GHz | Oct. 15, 2023 /X’ugé_zg{,zzoozz“; Oct. 14, 2024 (Oigﬂg?f’gy)
D%?%::Erfd RFSPIN DRH18-E  |LE2CO3A18EN| 1GHz~18GHz | Jul. 11,2024 /X’ugé_zg{,zzoozz“; Jul. 10, 2025 (Oigﬂg?f’gy)
SHE-EHF Hom| SCHWARZBE | BHA 9170 1223 | 18GHz~40GHz | Jun. 24, 2024 /X’ugé_zg{,zzoozz“; Jun. 23, 2025 (Oigﬂg?f’gy)
Amplifier | SONOMA 310N 421580 | 30MHz~1GHz | Jul. 14, 2024 /X’ugé_zg{,zzoozz“; Jul. 13, 2025 (Oigﬂg?f’gy)
Amplifier EMEC EM01G18GA 060876 1GHz~18GHz | Sep. 28, 2023 /X’ugé_zg{,zzoozz“; Sep. 27, 2024 (Oigﬂg?f’gy)
Preamplifier EMEC EM18G40G 060871 | 18GHz~40GHz | Aug. 23, 2024 /X’ugé_zg{,zzoozz“; Aug. 22, 2025 (Oigﬂg?f’gy)
i‘;;clyzue”r‘ Keysight N9O10A | MY54200485 | 10Hz~44GHz | May 13, 2024 /X’ugé_zg{,zzoozz“; May 12, 2025 (Oigﬂg?f’gy)
RFCable | SUbnam | SUCOPEEX | 803esir2 9K~30M | Mar. 06, 2024 /X‘ugé_zg{,zzoozz“; Mar. 05, 2025 (Og{gﬂi;zif’:y)
RFCable | SUANER | 102 | 191280461413 | SOMHz-40GHz | Oct 24, 2023 /Xjugg.zg{,zzoozzt Oct. 23, 2024 (ossca:ai;i?:v)
Hygrometer | TECPEL DTM-303A TP211568 N/A Oct. 30, 2023 /X‘ugé_zg{,zzoozz“; Oct. 29, 2024 (Og{gﬂi;zif’:y)
Controller EMEC EM 1000 VA lapesanvast VA [agaizoa| VA | oackatm
AntennaMast| EMEC | AM-BS-4500-B N/A 1~4m N/A /X‘ugé_zg 1’,2200224; N/A (Og{gﬂi;zif’:y)
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A /X‘ugé_zg 1’,2200224; N/A (Og{gﬂi;zif’:y)
Software Audix  |E36.2009-8-24| RK-001053 N/A N/A /X‘ugé_zg 1’,2200224; N/A (Og{gﬂi;zif’:y)
Hygrometer | TECPEL DTM-303A TP201996 N/A Nov. 07, 2023 /*8“35_1059',2200224; Nov. 06, 2024 ?Toﬁgg_ﬂfg
Power Sensor | DARE RPR3006W 1?50(‘),\%:1254";;3 10MHz~6GHz | Jan. 10, 2024 /*8“35_1059372200224; Jan. 09, 2025 ((:Toﬁgg_ﬁf(‘;
Aiiaglgsler zgﬂfvzri‘ FSV40 101564 | 10Hz ~ 40GHz | Sep. 12, 2023 /*3“35_10%,2200224; Sep. 11, 2024 ((:T"'_’;gg_ﬁf(‘;
S"K/ilg’i:ffaor:gd Burgeon ETF-058 EC(;%O)?;)B“ N/A May 20, 2024 A§u§5.1o5é,22002244~ May 19, 2025 (C;T"'_r"gg_ﬂf(‘;
Software sporion |00 505 | VA L otmer Testhem | VA Aéf;i. 00,2000 | NA (CTOI-T ggj-ti?((;
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.44 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.4 dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
° = 5.5dB
of 95% (U = 2Uc(y))
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Report Number : FR480505F

Appendix A. Test Result of Conducted Test Items

Test Engineer: Kevin Xiao Temperature: 21~25

°C

Test Date: 2024/08/15~2024/09/09 Relative Humidity: 51~54

%

Remark: For Conducted Test Items, Ant. 1 means Chain B (Aux.) and Ant. 2 means Chain A (Main).
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Report Number : FR480505F

TEST RESULTS DATA
6dB and 26dB EBW and 99% OBW

UNII-4 single antenna

99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth 8
Mod. Rate NTY CH. (MHcl) (MHz) (MHz) (MHz) Min. Limit Pass/Fail
(MHz)
Ant1 | Ant2 [ Ant1 | Ant2 [ Ant1 | Ant2
11a [6Mpbs| 1 169 5845 | 16.86 | 16.85 | 23.43 | 24.32 | 15.05 | 15.09 0.5 Pass
11a |6Mpbs| 1 173 5865 | 16.81 | 16.85 | 23.77 | 23.96 | 15.11 | 15.05 0.5 Pass
11a [6Mpbs| 1 177 5885 | 16.85 | 16.86 | 23.99 | 24.89 | 15.12 | 15.12 0.5 Pass
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TEST RESULTS DATA
Average Power Table

UNII-4 single antenna
Average
voa. | P2 Kol cn. | Frea C°;:V‘;Ztred (dDé;i) E.LR.P Power | E.LR.P Limit
Rate (MHz) (dBm) (dBm) (dBm)
Ant1 [ Ant2 [ SUM | Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2
11a |6Mpbs| 1| 169 | 5845 | 19.20 | 19.00 1.78 | 1.53 [20.98 [20.53 | 30 30
11a [6Mpbs| 1| 173 | 5865 | 19.00 | 18.90 1.78 | 1.53 [20.78 2043 | 30 30
11a |6Mpbs| 1| 177 | 5885 | 19.20 | 19.10 1.78 | 1.53 [20.98 | 20.63 | 30 30
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR480505F

UNII-4 single antenna

Average EIRP

Data Freq. Fzzgr P.OWGF DenSity DG.‘ |E:|SRDP PSD Pass
Mod- | rate NP M |(MHz)| (a8 R @)1 @Bmmkz) | | R

(dBm/MHz) (dBm/MHz)

Ant1 | Ant2 [ Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mpbs| 1| 169 | 5845 | 0.10 | 0.10 | 856 | 8.51 1.78 | 1.53 |10.34 [ 10.04 [ 14.00 | 14.00 | Pass
11a |6Mpbs| 1| 173 | 5865 0.10 [ 0.10 | 8.03 | 8.56 1.78 | 1.53 | 9.81 [10.09 [ 14.00 | 14.00 | Pass
11a |6Mpbs| 1| 177 | 5885 | 0.10 | 0.10 | 8.67 | 8.72 1.78 | 1.53 |10.45 [ 10.25 [ 14.00 | 14.00 | Pass
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TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

Report Number : FR480505F

UNII-4 MIMO
99% 264dB 6 dB 6 dB
Data Freq. RU Bandwidth Bandwidth Bandwidth Bandwidth )
L (L (MH(l) Config.|  (MH2) (MHz) (MHz) Min. Limit Pl
(MHz)
Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
HE20 [MCS 0| 2 | 169 | 5845 | Full | 18.93 | 18.85 | 23.29 | 23.56 | 16.87 | 16.46 05 Pass
HE20 |MCS 0| 2 173 5865 Full 18.93 | 18.93 | 23.19 | 23.38 | 16.17 | 16.81 0.5 Pass
HE20 [MCS 0| 2 | 177 | 5885 | Full | 18.95 | 18.96 | 22.97 | 23.78 | 1651 | 16.03 05 Pass
HE40 |MCS 0| 2 167 5835 Full 3792 | 37.90 | 4595 | 46.99 | 36.08 | 36.30 0.5 Pass
HE40 [MCS 0| 2 | 175 | 5875 | Full | 37.94 | 38.06 | 47.78 | 48.67 | 35.84 | 37.67 05 Pass
HE80 |MCS 0] 2 171 5855 Full 76.76 | 76.68 | 83.07 | 82.59 | 73.81 74.98 0.5 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR480505F

UNII-4 single antenna

Average

Voa. | P2 Nl o | Frea | RU Coggxztred (gg) E.LR.P Power | E.I.R.P Limit
Rate (MHz) | Config. (dBm) (dBm)
(dBm)
Ant1 | Ant2 [ SUM | Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2

HE20 IMCS 0O 1| 169 | 5845 Full 119.40 (19.30 1.78 | 1.53 [21.18 | 20.83 30 30
HE20 IMCS 0| 1| 173 | 5865 Full ]119.10 [ 18.90 1.78 | 1.53 [20.88 |20.43 30 30
HE20 IMCS 0| 1| 177 | 5885 Full ]119.10 | 18.80 1.78 | 1.53 [20.88 |20.33 30 30
HE40 IMCS 0| 1| 167 | 5835 Full [20.90 | 20.40 1.78 | 1.53 [22.68 |21.93 30 30
HE40 IMCS O 1| 175 | 5875 Full ]120.50 (20.40 1.78 | 1.53 [22.28 |21.93 30 30
HE80 |IMCS 0| 1| 171 5855 Full 119.45 (19.40 1.78 | 1.53 [21.23 |20.93 30 30

UNII-4 MIMO

Average
Voa. | P2 Nl o | Frea | RU Coggxztred (gg) E.LR.P Power | E.IL.R.P Limit

Rate (MHz) | Config. (dBm) (dBm)
(dBm)
Ant1 | Ant2 [ SUM | Ant1+Ant2 [ Ant1+Ant2 | Ant1 + Ant 2

HE20 IMCS 0 2| 169 | 5845 Full ]116.40 | 16.30 | 19.36 4.67 24.03 30
HE20 IMCS 0| 2| 173 | 5865 Full ]16.40 | 16.20 | 19.31 4.67 23.98 30
HE20 IMCS 0| 2| 177 | 5885 Full ]116.50 [ 16.10 | 19.31 4.67 23.98 30
HE40 IMCS 0| 2 | 167 | 5835 Full ]119.50 | 19.40 | 22.46 4.67 27.13 30
HE40 IMCS 0| 2 | 175 | 5875 Full ]119.80 [ 19.40 | 22.61 4.67 27.28 30
HE80 IMCS 0| 2| 171 5855 Full ]119.00 | 18.90 | 21.96 4.67 26.63 30
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR480505F

UNII-4 MIMO
Average EIRP

Data Freq. | RU leégr E’ower Density DG: E’Igg PSD Pass
Mod- | Rate N M | MHz) | config. | (@B R e G @BmmHz) | | i

(dBm/MHz) (dBm/MHz)

Ant1 [ Ant2 | Ant1 | Ant2 [ SUM | Ant1+Ant2 [ Ant1+Ant2 | Ant1+ Ant 2
HE20 [MCSO| 2| 169 | 5845 | Full | 0.02 | 0.04 8.51 4.67 13.18 14.00 Pass
HE20 (MCSOf 2| 173 | 5865 | Full | 0.02 | 0.04 8.68 4.67 13.35 14.00 Pass
HE20 (MCSO| 2| 177 | 5885 | Full | 0.02 | 0.04 8.68 4.67 13.35 14.00 Pass
HE40 (MCSO| 2| 167 | 5835 | Full | 0.02 | 0.04 8.11 4.67 12.78 14.00 Pass
HE40 (MCSO| 2| 175 | 5875 | Full | 0.02 | 0.04 8.65 4.67 13.32 14.00 Pass
HE80 (MCSOf 2| 171 | 5855 | Full | 0.03 | 0.03 463 4.67 9.30 14.00 Pass

Note: PSD Sum = Max PSD(Ant. 1, Ant. 2) + 10 log (n)

Al-Tof 7



swamranas. FCC RADIO TEST REPORT Report No. : FR480505F

\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\
<SISO Mode>

<Ant. 1>
<802.11a>

6dB Bandwidth 26dB Bandwidth
Spectrum c.'? Spectrum c.'?
Ref Level 30.00 dBm Offset 27.10 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 27.10 dB & RBW 300 kHz
o Att 20dB  SWT 10.1 ms & VBW 300 kHz  Mode Sweep o Att 20dB  SWT 10.1ms & VBW 1MHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1]) 2.62 dBm)| M1[1]) 15.66 dBm)|
5.83749000 GHz| 5.83319200 GHz|
20 dBm D2[1] 0.56 dB| 20 dém D2[1] 1.45 dB
D1 12.205 dBnr 1
10-dBm——rq); 02s1da 10 d iy Ay,
D2 3,281 dar e
0 dim. 4 0 dim.
| i \
Mr D2 -13.795 dBnr l‘f]‘p, ‘m
> o MM i
L -40 de
50 -50 df
-60 de -6 d
CF 5.845 GHz 10001 pts Span 50.0 MHz CF 5.845 GHz 10001 pts Span 80.0 MHz
_
[ | measuring... WEARSRRNS W0 PR il T measuring...  WARARLLLD W0 4
Date: 9.SEP 2024 15:59.57 Date: 9.SEP.2024 16:00:22
o . E
99% Occupied Bandwidth N/A
Spectrum c‘.?
Ref Level 30.00 dBm Offset 27.10 dB & RBW 300 kHz
o Att 20dB  SWT 10.1ms & VBW 1MHz Mode Swesp
l@ 10k view
M1[1] 11.98 dBm)|
. 5.84714480 GHz|
2 M1 Occ Bw 16.863313669 MHz|
.
B A "Wl
0 dBm 1
-10 df
20 df !
WM
-400
-50 di
-60 de
CF 5.845 GHz 10001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.8471448 GHz 11.98 dBm
TL 1 £.83555084 GHz 0.24 dBm Occ Bw 16.863313669 MHz
T2 1 £.85341416 GHz 1.45 dBm
( ) SRNRRAED WO
Date: 8§ SEP 2024 15:58:14
Note: The occupied channel bandwidth is maintained within the band of operation.
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MIMO <Ant. 1+2>
<802.11ax HE20>

6dB Bandwidth 26dB Bandwidth
Spectrum u‘? Spectrum u‘?
Ref Level 30.00 dBm Offset 27.10 dB & RBW 100 kHz Ref Level 30.00 dBm Offset 27.10 dB & RBW 300 kHz
o Att 20 B SWT 10.1 ms & VBW 300 kHz  Mode Sweep o Att 20 B SWT 10.1ms & VBW 1MHz Mode Sweep
[@ 1Pk View [@ 1Pk View
M1[1]) 0.42 dBm)| M1[1]) 17.49 dBm)|
5.83669500 GHz| 5.83334400 GHz|
20 dBm D2[1] 1.47 dB| 20 dém D2[1] 0.42 dB|
16.86500 MHz| 23.28800 MHz|
10 df Todem——01 10.804 dB
ol 02 n:sn\;.‘:ﬁﬁgmw DB
| / L
D2 -15.196 dBnr Mj -
-20 d M m -20 d ‘
# \, w
Ww -40 dBm
50 -50 df
-60 de -6 d
CF 5.845 GHz 10001 pts Span 50.0 MHz CF 5.845 GHz 10001 pts Span 80.0 MHz
_
L )y 1 measuring..  @EORCLALD WO RN il 1 measuring... WRRRRREAD W0 4
Date: 9. SEP 2024 16:24.47 Date: 9.SEP.2024 16:25:07
o . E
99% Occupied Bandwidth N/A
Spectrum u-?
Ref Level 30.00 dBm Offset 27.10 dB & RBW 300 kHz
o Att 20 B SWT 10.1ms & VBW 1MHz Mode Swesp
l@ 10k view
M1[1] 10.99 dBm|
. 5.84249030 GHz|
2 A Occ Bw 18.933106689 MHz|
10d m
Ir
0 de
-10 df
-20 de
P i pa SRR
-40 dBm:
50 de
-60 de
CF 5.845 GHz 10001 pts Span 50.0 MHz
Markar
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
M1 1 5.8424003 GHz 10.99 dBm
TL 1 £.83551095 GHz 2.52 dBm Occ Bw 18.933106689 MHz
T2 1 £.85444405 GHz 2.95 dBm
[ )i ) NARRRD
Date:  SEP 2024 16:13:41
Note: The occupied channel bandwidth is maintained within the band of operation.
TEL: 886-3-327-0868 Page Number 1 A2-2 of 8
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<802.11ax HE40>

6dB Bandwidth

26dB Bandwidth

Spectrum u‘? Spectrum u‘?
Ref Level 30.00 d8m  Offset 27.10 ob & RBW 100 kHz Ref Level 30.00 d8m  Offset 27.10 ob & RBW 1 hHz
o Att 20d8  SWT  10.1ms @ VBW 300 kHz Mode Swesp o Att 20d8  SWT  10.1ms @ VBW 3MHz Mode Swesp
[@ 17K view [@ 17K view
M1[1] 0.94 dBm| M1[1] 12.28 dBm|
5.81669400 GHz 5.8119120 GHz|
20 dBm D2[1] 0.07 dB D2[1] 0.88 dB
36.08100 MHz| 45.9520 MHz|
10d ol
0-dbm—t ; \L
-10 d - .
-20 de
-30
-40 dBm -40 dBm
50 d 50 d
60 d 60 d
CF 5.835 GHz 10001 pts Span 90,0 MHz CF 5.835 GHz 10001 pts Span 160.0 MHz
r — r —
[ )i J Measuring...  LANRCCLED RO y L L J Measuring...  EEANCRNNN 0 p

Date. 9.SEP 2024 16:56.48

Date. 9.SEP 2024 16:57.07

99% Occupied Bandwidth

N/A

Spectrum [u‘g]
RefLevel 30.00 dém  Offset 27.10 0B @ RBW L MHz
o Att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep
[@ 1Pk view
M1[1] 17.12 dBm)|
P M1 5.84341900 GHz
20 i m N PEL‘LL\N 37.916208379 MHz|
- &
10 di [ ot
4
0db
-10 df g ",
-30 di
-40 dBm
50 d
60 de
CF 5.835 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
ML 1 5.843415 GHz 17.12 dbm
1 1 5.8160619 GHz .35 dBm Occ Bw 37.916208379 MHz
T2 1 58539781 GHz 10.21 dBm

L 1 ) ol

Date: 8 SEP 2024 16:56:37

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 A2-3 of 8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR480505F

<802.11ax HE80>

6dB Bandwidth

26dB Bandwidth

Spectrum

k2

Ref Level 30.00 dem
o att 20 dB
[@ 17K view

Offset 27.10 db & RBW 100 kHz

SWT 10.1 ms & VBW 300 kHz  Mode Sweep

Spectrum

(]

Ref Level 30.00 dBm

po Att 20 d8  SWT

Offset 27.10 dB & RBW 1 MHz

10.1 ms & VBW 3 MHz

[@ 17K view

Mode Swesp

M1[1]

D2[1]

2.77 dBm
5.8174800 GHz
0.05 dB|
73.8080 MHz

M1[1]

D1 14.040 dbr

D2[1]

13.64 dBm)|
5.8135600 GHz
0.61 dB|
83.0720 MHz

-

0 db 4 L ! 7
02 :’:m;rrI 4
-10 de

i

960 dBm

e S
|t

-30 df

-40 dBm

M

50 d

-40 dBm

50 d

60 df

60 df

CF 5.855 GHz 10001 pts Span 160.0 MHz

CF 5.855 GH.

w

10001 pts

[ | measuring...

Date. 9.SEP 2024 17.17.38

[ EECERPN N i

Date. 9.SEP 2024 17.17.55

] [

Span 320.0 MHz

99% Occupied Bandwidth

N/A

Spectrum

k2
Ref Level 30.00 d&m

Offset 27.10 dB & RBW 1 MHz

po Att SWT 10.1 ms & VBW 3 MHz

20 d8 Mode Sweep

[@ 17k view

M1[1] 14.19 dBm|

5.8457730 GHz
76.756324368 MHz|

Irww Wﬁ\\
ot

=20 d

20 d

Occ By

RTETIN A il

10

0 di

40 dBm

50 d

-60 d

CF 5.855 GHz 10001 pts Span 120.0 MHz

Marker

Type | Ref | Trc | X-value 1
ML 1 5.845773 GHz

5.8166518 GHz

5.8934082 GHz

¥-value |
14.15 dbm
5.71 dbm
.45 dbm

| ) )

Date: 8 SEP 2024 17:17:23

Function |

Function Result |
1 1

Occ Bw
T2 1

T6.756324368 MHz

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Test Result of Power Spectral Density|
<SISO Mode>

<802.11a>
<Ant. 1>

Maximum Power Density Plot (dBm/MHz)

Spectrum

oo
7
Ref Level 30.00 dBm Offset 27.10 dB & RBW 1 MHz

[ Att 20 dB @ SWT 20 ms & VBW 3 MHz
SGL Count 100/100

@ LRm AvgPwr

Mode Sweep

M1[1] 8.67 dBm

5.8874480 GHz
20 dBm

M1
10 dBm

0 dem /"‘ \\
-10 dBm ;

-20 dBm v

-30 dem

B N

-40 dBm

-50 dBm

-60 dBm

CF 5.885 GHz 1001 pts Span 50.0 MHz
Il

Date: 9.SEP.2024 16.05:18

<Ant. 2>

Maximum Power Density Plot (dBm/MHz)
Spectrum

oo
v
Ref Level 20.00 dEém Offset 27.10 dB & RBW 1 MHz

[ Att 20 dB @ SWT 20 ms » VBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Rm AvgPwr

M1[1] 8.72 dBm
5.8836010 GHz
20 dBm

10 dbrn .
,—/

! \
0 dem £

o / \

-20 dem

-30 dem

-40 dBm

-50 dBm

-60 dBm

CF 5.885 GHz 1001 pts Span 50.0 MHz

Date: 9.SEP.2024 16:16:21

TEL: 886-3-327-0868 Page Number 1 A2-5 of 8
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

MIMO <Ant. 1+2>
<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Ref Level: 30.00dBm
ARt 20dB

Dector: RMS
o]

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average

SWT- 0.020s

Ant1 Offset:27.10dB  Factor:0.02dB
Ant2 Offset:27. 10dE  Factor:0.04dB

-50 Count 100/100

-100

MK 1

MK 1
Freq: 5.862 GHz
Level: 8.634 dBm

Center: 5.865 GHz

Ver1.1 240805

Span: 50.000 MHz

2024-09-09 16:42:54

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RBW: 1.00 MHz
VBW-: 3.00 MHz
Trace: Average

RefLevel: 30.00dBm
At 20dB

Dector:  RMS SWT: 0.020s
0

Offset:27,10d8 _ Factor;0.02dB

10 MK1

=50 Count 100/100

-100

MK1
Freq: 5.862 GHz
Level: 5,656 dBm

Center: 5.865 GHz
Ver1.1240805

Span: 50.000 MHz
2024-09-09 16:39:13

Ref Level: 30.00dBm
At 20dB

RBW: 1.00 MHz
VBW: 3.00 MHz

Dector:  RMS Trace: Average SWT: 0.020s Offset;27.10dB  Factor:0.04dB
30
25
20
15 MK1
10 MK1 Freq: 5.862 GHz

— Count 100/100

-100

Level: 5,691 dBm

Center: 5.865 GHz
Ver1.1240805

Span: 50.000 MHz
2024-09-09 16:42:46

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A2-6 of 8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average

Ref Level: 30.00dBm
ARt 20dB

RMS

SWT- 0.020s

Ant1 Offset:27.10dB  Factor:0.02dB
Ant2 Offset:27. 10dE  Factor:0.04dB

Dector:
o]

-50 Count 100/100

-100

MK 1

MK 1
Freq: 5.877 GHz
Level: 8.642 dBm

Center: 5.875 GHz

Ver1.1 240805

Span: 100.000 MHz

2024-09-09 17:01:53

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RefLevel: 30.00dBm
At 20dB

Dector:  RMS
0

RBW: 1.00 MHz
VBW-: 3.00 MHz

Trace: Average SWT: 0.020s

Offset:27,10d8 _ Factor;0.02dB

=50 Count 100/100

-100

MK1
MK1 Freq: 5.871 GHz
Level: 5.712 dBm

Center: 5.875 GHz
Ver1.1240805

Span: 100.000 MHz
2024-03-09 17:01:10

Ref Level: 30.00dBm
At 20dB

RBW: 1.00 MHz
VBW: 3.00 MHz

Dector:  RMS Trace: Average  SWT: 0.020s Offset:27.10d8 Factor:0.04dB
30

25

20

15 MK1

10 MK L Freq: 5.873 GHz

— Count 100/100

-100

Level: 5,671 dBm

Center: 5.875 GHz
Ver1.1240805

Span: 100.000 MHz
2024-09-09 17:01:45

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average

Ref Level: 30.00dBm
ARt 20dB

RMS

SWT- 0.020s

Ant1 Offset:27.10dB  Factor:0.03dB
Ant2 Offset:27. 10dE Factor:0.03dB

Dector:
o]

MK 1

MK 1
Freq: 5.848 GHz
Level: 4.629 dBm

Count 100/100

-100

Center: 5.855 GHz

Ver1.1 240805

Span: 120.000 MHz

2024-09-09 17:17:41

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 1)

Maximum Power Density Plot Trace 2 (Ant 2)

RBW: 1.00 MHz
VBW-: 3.00 MHz
Trace: Average

RefLevel: 30.00dBm
At 20dB

DDecmr RMS SWT- 0.020s Offset:27,10d8__ Factor:0.03d8

MK1
Freq: 5.848 GHz

5 MK1 Level: 1,665 dBm

Count 100/100

-100
Center: 5.855 GHz

Span: 120.000 MHz

Ver1.1240805 2024-09-09 17:17:06

RBW: 1.00 MHz
VBW: 3.00 MHz
Trace: Average

Ref Level: 30.00dBm
At 20dB

Dector:  RMS SWT: 0.020s Offset:27,10dB  Factor:0,03dB

MK1
Freq: 5.850 GHz

5 MK1 Level: 1,648 dBm

Count 100/100

-100
Center: 5.855 GHz

Span: 120.000 MHz

Ver1.1240805 2024-09-09 17:17:33

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 A2-8 of 8



swanranas. FCC RADIO TEST REPORT Report No. : FR480505F

Appendix B. AC Conducted Emission Test Results

Temperature : 22.5~25.6°C
Relative Humidity : |53.2~58.3%

Test Engineer : |Louis Chung

TEL: 886-3-327-0868 Page Number : B1 of BS
FAX: 886-3-327-0855



Report No. FR480505F
EUT Information
Report NO : 480505
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
0T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
@ o
° Nrzn
[ Cere,
= SOL e
g 1 " Al
3
40t ¢®
30 * 2
L L AVY ¢
201
10+
0 } } } +— } } } +—t |
150k 300 400500 800 1M 2M 3M 4AM 5M 6 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.154500 26.17 55.75 2958 | L1 OFF 19.9
0.154500 49.20 65.75 16.55 | L1 OFF 19.9
0.189600 28.53 54.05 2552 | L1 OFF 19.9
0.189600 47.68 64.05 16.37 | L1 OFF 19.9
0.208950 32.22 53.25 21.03 | L1 OFF 19.9
0.208950 46.19 63.25 17.06 | L1 OFF 19.9
0.244770 26.73 51.93 25.20 | L1 OFF 19.9
0.244770 39.25 61.93 22.68 | L1 OFF 19.9
0.282750 24.83 50.74 2591 | L1 OFF 19.9
0.282750 40.02 60.74 20.72 | L1 OFF 19.9
0.358710 16.84 48.76 3192 | L1 OFF 19.9
0.358710 32.96 58.76 25.80 | L1 OFF 19.9
0.427470 16.46 47.30 30.84 | L1 OFF 19.9
0.427470 29.63 57.30 27.67 | L1 OFF 19.9
0.501000 14.54 46.00 31.46 | L1 OFF 19.9
0.501000 26.57 56.00 29.43 | L1 OFF 19.9
0.633750 17.64 46.00 28.36 | L1 OFF 19.9
0.633750 25.08 56.00 30.92 | L1 OFF 19.9
3.777810 22.26 46.00 23.74 | L1 OFF 20.0

B2 of B5



3.777810 28.34 56.00 27.66 | L1 OFF 20.0
11.353650 30.92 50.00 19.08 | L1 OFF 20.1
11.353650 36.51 60.00 23.49 | L1 OFF 20.1
12.297750 30.76 50.00 19.24 | L1 OFF 20.1
12.297750 36.50 60.00 23.50 | L1 OFF 20.1

Report No.

FR480505F

B3 of B5



EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

100

Level in dBuV

Report No. FR480505F

480505
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

CISPR22-QP LimitatMain Ports

20+
10+
0 : —t—+—+—+—+— : +—
150k 300 400500 800 1M 2M 3M 4M EM 6
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuV) (dBuV) (dB) (dB)
0.156750 25.15 55.63 30.48 | N OFF 19.9
0.156750 49.40 65.63 16.23 | N OFF 19.9
0.166830 22.92 55.12 32.20 | N OFF 19.9
0.166830 48.06 65.12 17.06 | N OFF 19.9
0.202200 34.88 53.52 18.64 | N OFF 19.9
0.202200 47.12 63.52 16.40 | N OFF 19.9
0.228750 18.53 52.50 33.97 | N OFF 19.9
0.228750 41.69 62.50 20.81 | N OFF 19.9
0.281130 29.21 50.78 21.57 | N OFF 19.9
0.281130 41.81 60.78 18.97 | N OFF 19.9
0.350520 26.29 48.95 22.66 | N OFF 19.9
0.350520 38.05 58.95 20.90 | N OFF 19.9
0.418380 25.54 47.48 21.94 | N OFF 19.9
0.418380 35.52 57.48 21.96 | N OFF 19.9
0.494610 21.28 46.09 2481 | N OFF 19.9
0.494610 33.98 56.09 2211 | N OFF 19.9
0.559500 23.08 46.00 2292 | N OFF 19.9
0.559500 32.68 56.00 23.32 | N OFF 19.9
0.644280 19.58 46.00 26.42 | N OFF 19.9

B4 of B5



0.644280 31.11 S 56.00 24.89 | N OFF 19.9
3.914250 --- 22.91 46.00 23.09 | N OFF 20.0
3.914250 30.90 --- 56.00 25.10 | N OFF 20.0
11.314500 --- 28.47 50.00 2153 | N OFF 20.1
11.314500 34.65 --- 60.00 2535 | N OFF 20.1
12.401250 --- 34.08 50.00 1592 | N OFF 20.1
12.401250 38.99 --- 60.00 2101 | N OFF 20.1
27.836610 --- 40.99 50.00 9.01 | N OFF 20.2
27.836610 41.56 --- 60.00 18.44 | N OFF 20.2

Report No.

FR480505F

B5 of B5



samanas. FCC RADIO TEST REPORT Report No. : FR480505F

Appendix C.Radiated Spurious Emission Test Data

Jack Cheng, Ray Lung, Sky Chang and | Relative Humidity :  18~26C

Test Engineer : )
White Hou Temperature : 50~70%

Remark: For Radiation Spurious Emission Test Data, Ant. 1 means Chain B (Aux.) and Ant. 2 means Chain A

(Main).
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number : C1-1 of 52

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

<Ant. 1>
C1-1. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 121 U-NII-4 5.85-5.895 1 802.11a 169 5845 6Mbps - -
Mode 122 U-NII-4 5.85-5.895 1 802.11a 173 5865 6Mbps - -
Mode 123 U-NII-4 5.85-5.895 1 802.11a 177 5885 6Mbps - -
Mode 124 U-NII-4 5.85-5.895 1 802.11ax HE20 169 5845 MCSO0 - -
Mode 125 U-NII-4 5.85-5.895 1 802.11ax HE20 173 5865 MCSO0 - -
Mode 126 U-NII-4 5.85-5.895 1 802.11ax HE20 177 5885 MCSO0 - -
Mode 127 U-NII-4 5.85-5.895 1 802.11ax HE40 167 5835 MCSO0 - -
Mode 128 U-NII-4 5.85-5.895 1 802.11ax HE40 175 5875 MCSO0 - -
Mode 129 U-NII-4 5.85-5.895 1 802.11ax HE8O 171 5855 MCSO0 - -
Mode 136 U-NII-4 5.85-5.895 1 802.11ax HE20 177 5885 MCSO0 - LF
Mode 137 U-NII-4 5.85-5.895 1 802.11ax HE20 177 5885 MCSO0 - SHF
TEL : 886-3-327-0868 Page Number : C1-2 of 52

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

C1-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 169 | 5635.40 49.09 68.20 -19.11 \% Peak Pass - Band Edge

121
802.11a 169 | 11690.00 40.30 54.00 -13.70 H Avg. Pass - Harmonic
802.11a 173 - - - - - - - - Band Edge

122
802.11a 173 | 11730.00 40.30 54.00 -13.70 \% Avg. Pass - Harmonic
802.11a 177 = 5895.25 79.46 90.02 -10.56 \Y, Avg. Pass - Band Edge

123
802.11a 177  11770.00 40.51 54.00 -13.49 H Avg. Pass - Harmonic
802.11ax HE20 | 169 | 5641.01 51.07 68.20 -17.13 H Peak = Pass - Band Edge

124
802.11ax HE20 = 169 | 11690.00 39.93 54.00 -14.07 \Y, Avg. Pass - Harmonic
802.11ax HE20 | 173 - - - - - - - - Band Edge

125
802.11ax HE20 = 173 | 11730.00 39.94 54.00 -14.06 \Y, Avg. Pass - Harmonic
126 802.11ax HE20 | 177 | 5895.25 84.25 90.02 -5.77 \Y, Avg. Pass - Band Edge

TEL : 886-3-327-0868 Page Number : C1-3 of 52

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
126 802.11ax HE20 177 | 11770.00 41.42 54.00 -12.58 \% Avg. Pass - Harmonic
802.11ax HE40 | 167 5631.86 50.18 68.20 -18.02 \% Peak | Pass - Band Edge
127
802.11ax HE40 | 167 | 11670.00 40.82 54.00 -13.18 H Avg. Pass - Harmonic
802.11ax HE40 = 175 | 5924.00 58.53 68.93 -10.40 \Y, Avg. Pass - Band Edge
128
802.11ax HE40 | 175 | 11750.00 41.08 54.00 -12.92 \Y, Avg. Pass - Harmonic
802.11ax HE80 = 171 | 5937.25 55.44 68.20 -12.76 \Y, Avg. Pass - Band Edge
129
802.11ax HE80 | 171 | 11710.00 41.35 54.00 -12.65 H Avg. Pass - Harmonic
136 Wosrt WLAN Tx | 177 474.26 35.99 46.00 -10.01 \Y, Peak | Pass - LF
137 Wosrt WLAN Tx | 177 @ 39348.68 41.32 54.00 -12.68 \Y, Avg. Pass - SHF
TEL : 886-3-327-0868 Page Number : C1-4 of 52

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR480505F

121
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11a_CH169_5845MHz
ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuVIm
L PERR BETUNT] 2BV
1225 /| 12251
105.0) !
' 1050
875 PEAK{UNII 4
815 Ll
0.0
00
5§ 2 AP TR
e N ity 525
340
350
175
Peak
115
5600 5659, 718, 5771, 5836. 5895
Frequency (MHz)
1000 2200, 400, 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK_BE(UNIT 4) 3n DRHLB-E_LEICB3ALBEN 248711 HORTZONTAL
: RBH:1000.000KHz VBH: 3000.800KHz SHT:Auto Site  : BICHL-HY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 HORTZONTAL
Linit  Read Ant Cable Preamp Aux APos Thos © RBi: 1080.500KkHz VBH:3008 .808KHL SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg li’?it_ . Read nt Cable Preamp  hux dPos  Tos
1 SE1A.75 43.83 68.20 -19.37 3708 3299 13.57 34.93 0.0 183 360 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.15 48.05 68.31-20.26 36.20 33.20 13.61 34.95 0.0 183 360 PEAK - .
3570178 43.80 105.70 -56.9 36.62 33.51 13.67 35.60 0.00 189 360 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 57936 48.13 11162 -63.49 35.88 33.58 13.69 35.02 0.00 189 360 PEAK 1 585,00 109.75 ----en -oooen 97.33 3370 13.85 3513 0.00 139 360 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 875
i . AVG_BE(UNI4) 00 AVGUNN4)
30 0
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (M) 1000 20, 3400, 4500, 5400, 000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n DRHIG-E_LE2CORATBEN 246711 HORTZONTAL Site+ G3CHILHY
© RBI 1000, 060KkHz VBH:0. 510kHz SKT:Auto Condition: AVG(UNLT 4) 3n DRHLS-E_LEXCH3ALBEN 246711 HORTZONTAL
+ REW: 1089 066kHz VBi:0.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg

1 SO2425 GL75 G875 2,00 2035 365 13.94 3519 0.00 189 360 AVERAGE Wz dBW/m B/ 0B dBW dEfm 0B B B o deg
2SS0 414 6820 26.05 2075 365 13.94 350 0.00 189 360 AVERAGE 1 5B5.00 162,40 -----c --oeov B9.98 370 1385 /.3 000 19 360 AVERMGE
TEL : 886-3-327-0868 Page Number : C1-5 of 52
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Pol. Horizontal Fundamental

Level (dBuVim)

14
14l)

( PEAK_BE(UNII4)

15,

Peak " Blank

g

T

5750 5800, 5950, 6000

5850, 5900,
Frequency (MHz)

Site © B3CH21-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RBW: 1000, 060KHz VBW: 3000, 808kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592425 49.35 8875 -39.20 37,15 33.65 1394 35,19 @.0e 189 360 PEAK
1 5958.58 50.36 88.20 -37.34 38.48 33.62 13.98 35.22 0.00 139 36h PEAK

TEL : 886-3-327-0868 Page Number : C1-6 of 52
FAX : 886-3-327-0855
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121

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11a_CH169_5845MHz

ANT 1
Pol. Vertical Fundamental
1w Level (dBuVim) S " Level (dBuV/m)
1225 /| 12251
1
105.0 1050
875

PEAK(UNI 4

Wi
T WH_WUWJ
09
52‘5 el 1 ', zll iy A i M3 i Ili‘N " ‘u Ty
ST 25
350

30
175
Peak
115
5600 5659, 718, 5771, 5836. 5895
Frequency (MHz)
1000 2200, . 4600, 5800, 7000
site E3CHZLHY Frequency (MHz)
Condition: PEAK BE(UNIT 4) 3m DRH1B-E_LE2C@3AIBEN 246711 VERTICAL
& RBH: 1080, 080KHZ VBN: 3000, B0BKHZ SHT:Auto Site @ G3CHILAY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 VERTICAL
Linit  Read Ant Cable Preamp Aux APos Thos © RBi: 1080.500KkHz VBH:3008 .808KHL SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg lllmt_ . Read nt Cable Preamp  hux dPos  Tos
1 S635.40 49.89 68.20 -19.11 3734 3311 13.59 34.95 0.0 308 288 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 565133 43.93 69.19 -20.26 37.67 33.21 13.61 34.9 0.00 300 283 PEAK I ———
3 570266 49.35 105.95 -56.60 37.17 33.51 13.67 35.80 0.00 308 283 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572095 49.36 112.97 -63.61 37.10 33.58 13.70 35.82 @.80 380 283 PEAK 1 5845.00 110,82 ------ ------ 95.48 33.70 13.84 35.12 0.0 308 283 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 875
i . AVG_BE(UNI4) 00 AVGUNIL4)
12 85 Lﬁ'
30 0
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n ORHIG-E_LE2COAIBEN 240711 VERTICAL Site+ G3CHILHY
© RBi: 1080, 00BkHz VBH:D. 510Kz SHT:Auto Condition: AVS(UNTI 4) 3n DRALE-E_LEXCG3ALEEN 248711 VERTICAL
+ REW: 1089 066kHz VBi:0.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuv dB/m  dB B dF o deg
1 5919.50 41.84 72.22 -30.3% 29.44 33.66 13.93 35,19 0.00 308 288 AVERAGE Mz dBul/m dBuv/m d& dBuv dB/m dB i ] am deg
2592775 42.03 68.20 -26.17 29.65 33.64 13.94 35.20 0.00 300 283 AVERAGE 1 5B45.00 163.62 ------ ------ 01,28 3370 13.84 35.12 .68 309 288 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-7 of 52

FAX . 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Vertical Fundamental
1o Level dBuVim)
1225
105 e
( k PEAK_BE(UNI4)

‘5:“ s LM"W __

15,

Peak " Blank

5750 5800, 5950, 6000

5850, 5900,
Frequency (MHz)

Site © B3CH21-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060KHz VBW: 3000, 808kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/mdBuV/m B dBw/ dB/m A8 B dB  om
1 5919.%0 56,20 92.22 -42.0r 37.88 33.66 13.93 35,19 @.0p 0@ 288 PEAK
1593475 S50.46 88.20 -37.74 38.08 33.63 13.95 35.20 0.00 308 283 PEAK

TEL : 886-3-327-0868 Page Number : C1-8 of 52
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK[UNI)
700 AR L] | ] [ (T I ] | [ —— |
AVG 54 AVG 54
1 1
EL“MWMMMMMWM i L Mo r——— v%;’;
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 1 A5800. 18000 000 9200, 11400, 13600, 15800. 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK(UNII) 3m DRHIG-E_LE2CO3ALBEN 240711 HORIZONTAL Condition: PEAK(UNTI) 3m DRHIG-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1169.00 56.81 74.60 -23.99 32.29 33.50 19.68 40.89 0.43 .- -- PEAC 1 11690.08 50.82 74.66 -23.18 33.10 38.50 19.68 40.89 @.43 - -- PEAK
1 1169.00 40.30 54.00 -13.70 2258 38.50 19.68 40.89 0.4 .- -- AVERAGE 2 11690.00 40.28 54.60 -13.72 12,36 38.50 19.68 40.89 @.43 - -- AVERAGE
317535.00 52.21 68.20 -15.99 35.24 40.00 24.24 47.73 046 .- .- PEAK 3 17535.08 52.35 68.20 -15.85 35.3% 40.00 4.4 4773 046 - - PEAK
TEL : 886-3-327-0868 Page Number : C1-9 of 52
FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il 00
1T U g
~18G 528 Vi 7k il
I — — T ——i ——
Avg % B
118 1A
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG(UNTI 4) 3m ORHLA-E LEDCO3ALIEN 240711 HORTZONTAL Condition: AVG(UNTT 4) 3m DRHLG-E LEDCO3ALIEN 240711 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-10 of 52

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
700 AR L] | ] [ (T I ] | [ —— |
@ 5 VG54 @ VG54
i g s bt R ;_ AT s e
350! 35,
Peak “" ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800. 16000
Frequency (MHz) Frequency (MHz)
Site o @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK(UNII) 3m DRHIG-E_LE2CA3ALBEN 240711 HORIZONTAL Condition: PEAK(UNTI) 3m DRHIG-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11736.00 56.19 74,60 -23.81 3.50 38.50 19.71 40.%5 @.43 - -- PEAC 1 1730.08 50.48 74.66 -23.52 3279 38.50 19.71 40.95 @43 - - PEAC
1O10730.00 40.28 54.00 -13.72 20,59 3850 1971 4095 043 .- - AVERAGE 2 1730.00 40.38 54.60 -13.70 22,61 38.50 19.71 4095 @43 - -- AVERAGE
317595.00 52.28 68.20 -15.92 35.11 40.09 24.29 47.67 0.46 - -- PEAK 3 17595.08 52.35 68.20 -15.85 35.18 40.09 2429 47.67 046 - - PEAK
TEL : 886-3-327-0868 Page Number : C1-11 of 52

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il 00
1T o U g
~18G 528 Vi 7k il
T, ] iy _—
Avg 1 - 1| -
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG(UNTI 4) 3m ORHLA-E LEDCO3ALIEN 240711 HORTZONTAL Condition: AVG(UNTT 4) 3m DRHLG-E LEDCO3ALIEN 240711 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-12 of 52

FAX: 886-3-327-0855



samanas. FCC RADIO TEST REPORT Report No. : FR480505F

123

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11a_CH177_5885MHz

ANT 1
Pol. Horizontal Fundamental
1w Level (dBuVim) S " Level (dBuV/m)
1225 /| 12251
105.0 !
‘ 1054
875

PEAK(UNI 4

875
00—
00
52‘5,1, N : PTIT A
i Mg ekt Ly i 525
3.0

30
175
Peak
115
5600 5659, 718, 5771, 5836. 5895
Frequency (MHz)
1000 2200, . 4600, 5800, 7000
site E3CHZLHY Frequency (MHz)
Condition: PEAK BE(UNIT 4) 3m DRH1B-E_LE2C@3AIBEN 246711 HORIZONTAL
& RBH: 1080, 080KHZ VBN: 3000, B0BKHZ SHT:Auto Site @ G3CHILAY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 HORTZONTAL
Unit ~  Read Ant Cable Pream Aux fPos Thos ¢ REH: 1020, D60kiz VEH: 3008 20ekiz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg lllmt_ . Read nt Cable Preamp  hux dPos  Tos
1 SE16.23 50.06 68.20 -15.14 3840 33.00 13.57 34.93 0.0 108 387 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.74 46.61 68.75 -22.14 3476 33.20 13.61 34.9 0.00 180 387 PEAK I ———
3 570066 48.57 105.95 -57.38 36.39 33.51 13.67 35.60 0.00 108 387 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572007 47.44 118.95 -63.51 35.19 33.58 13.69 35.82 @.80 18@  3@7 PEAK 1 5885.00 169,97 ------ ------ 97.54 3370 13.9 35.17 6.0 1ee 367 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 !
875 875
i AVG_BE(UNI4) 00 AVGUNIL4)
30 0
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n DRHIG-E_LE2CORATBEN 246711 HORTZONTAL Site+ G3CHILHY
© RBi: 1080, 00BkHz VBH:D. 510Kz SHT:Auto Conditions AVG(UNTI 4) 3n DRHLS-E_LEDCGZALBEN 244711 HORTZONTAL
: RBi:1080.060kHz VB:0.510kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 76.54 90.62 -11.48 6611 33.79 13.99 35,17 @.00 108 367 AVERAGE Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1502508 4476 68.20 -23.50 3231 33.65 13.94 35.20 0.08 108 307 AVERAGE 1 588500 183.04 ------ ------ 99.61 3376 13.89 35.16 @.88 1@ 387 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-13 of 52

FAX . 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105, s
( PEAK_BE(UNII 4
875 Ll
70,0
M W )
52' A ‘w .FWV‘VA;‘ vﬁAlN‘l I.M i s W Nm
350
Peak n Blank
Frequency (MHz)
Site + @3CH21-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RBW: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589575 8819 109.65 -21.46 75.76 33.79 13.9@ 35.17 @.0e  lee 307 PEAK
1503425 53.35 8B.20 -34.35 40.97 33.63 13.95 35.20 0.00 108 307 PEAK

TEL : 886-3-327-0868 Page Number : C1-14 of 52
FAX : 886-3-327-0855



samanas. FCC RADIO TEST REPORT Report No. : FR480505F

123

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11a_CH177_5885MHz

ANT 1
Pol. Vertical Fundamental
1w Level (dBuVim) S " Level (dBuV/m)
1225 /| 12251
1
105.0 1050
875

PEAK(UNI 4

05
m ‘LI'WI_ITLLI—I_U_I—U—I_J
00
Yt .E.H.JMB..H L
S . 525 l "
350

30
175
Peak
115
5600 5659, 718, 5771, 5836. 5895
Frequency (MHz)
1000 200, . 4600, 5800, 7000
site E3CHZLHY Frequency (MHz)
Condition: PEAK BE(UNIT 4) 3m DRH1B-E_LE2C@3AIBEN 246711 VERTICAL
& RBH: 1080, 080KHZ VBN: 3000, B0BKHZ SHT:Auto Site @ G3CHILAY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 VERTICAL
Linit  Read Ant Cable Preamp Aux APos Thos © RBi: 1080.500KkHz VBH:3008 .808KHL SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg lllmt_ . Read nt Cable Preamp  hux dPos  Tos
1 SE13.87 49.67 68.20 -18.53 38.05 3298 13.57 34.93 0.0 308 293 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5652,22 49.78 69.85 -20.15 37.84 33.21 13.61 34.9 0.00 380 293 PEAK I ———
3 570.89 49.60 105.45 -55.85 37.43 33.50 13.67 35.60 0.00 308 293 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572036 43.68 111.62 -63.54 35.83 33.58 13.69 35.82 @.80 380 293 PEAK 1 5885.00 111,32 ------ ------ 95.89 33.70 13.9 35.17 .60 30 293 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 875
i AVG_BE(UNI4) 00 AVGIUNN4)
30 0
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n ORHIG-E_LE2COAIBEN 240711 VERTICAL Site+ G3CHILHY
© RBi: 1080, 00BkHz VBH:D. 510Kz SHT:Auto Condition: AVS(UNTI 4) 3n DRALE-E_LEXCG3ALEEN 248711 VERTICAL
+ REW: 1089 066kHz VBi:0.510kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuv dB/m  dB B dF o deg
1589525 79.46 90.62 -18.56 67.03 33.79 13.99 35,17 Q.00 308 293 AVERAGE Mz dBul/m dBuv/m d& dBuv dB/m dB i ] am deg
2 5925.60 45.25 68.20 -22.95 386 33.65 13.94 35.20 0.00 300 293 AVERAGE 1 5885.00 163.55 ------ ------ 0112 3370 13.9@ 35.17 .68 309 293 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-15 of 52

FAX . 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105, .ﬂ’\l“"’\K
I PEAK_BE(UNII 4
875 Ll
70,0
2 ) ww Wi
30
Peak " Blank
Frequency (MHz)
Site + @3CH21-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1 5896.25 B88.03 109.28 -21.25 75,59 3379 13.91 3517 @.ee 0@ 293 PEAK
1 502658 52.99 88.20 -35.21 40.60 33.65 13.94 35.20 0.00 308 203 PEAK

TEL : 886-3-327-0868 Page Number : C1-16 of 52
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK[UNI)
700 AR L] | ] [ (T I ] | [ —— |
@ VG54 @ AVG
| L N\q,,, e WP P, -
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 1 A5800. 18000 000 9200 11400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK(UNII) 3m DRHIG-E_LE2CO3ALBEN 240711 HORIZONTAL Condition: PEAK(UNTI) 3m DRHIG-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10776.00 51.66 74.60 -22.94 33.39 33.50 19.75 4Ll @43 - -- PEAC 1 1770.08 5133 74.60 -22.67 33.66 38.50 19.75 4L.el @43 - - PEAC
1 U770.00 40.51 54,00 -13.49 22,84 38.50 19.75 4Ll 043 .- -- AVERAGE 2 1770.00 40.44 54.60 -13.56 22,77 38.50 19.75 4L.el @43 - -- AVERAGE
3 17655.00 52.67 68.20 -15.53 35.48 40.01 24.33 47.61 046 - -- PEAK 3 17655.08 51.81 68.20 -16.39 34.62 4.0l 24.33 47.61 046 - - PEAK
TEL : 886-3-327-0868 Page Number : C1-17 of 52
FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il 00
1T o U g
~18G 528 Vi 7k il
. . NS S -
Avg % L1 —
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG(UNTI 4) 3m ORHLA-E LEDCO3ALIEN 240711 HORTZONTAL Condition: AVG(UNTT 4) 3m DRHLG-E LEDCO3ALIEN 240711 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-18 of 52

FAX: 886-3-327-0855
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124

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH169_5845MHz

ANT 1
Pol. Horizontal Fundamental
1w Level (dBuVim) S " Level (dBuV/m)
1225 /| 12251
y
105.0 1050
o5 PEAK(UNI4)

875
(| S
00

1
52‘5 A A Lt wzr.. ot b 3 A4 ity e o
v b s 525
350
30
17.5
Peak
115
5600 5659, 718 5171, 5836. 5895
Frequency (MHz)
1000 20, ., 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK_BE(UNIT 4) 3n DRHLS-E_LEICA3ALSEN 248711 HORTZONTAL
 RBH:1080.000kHz VBH:3000.808kHz SHT:Auto Site  : BICHILHY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 HORTZONTAL
Linit  Read Ant Cable Preamp Aux APos Thos © RBi: 1080.500KkHz VBH:3008 .808KHL SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg lllmt_ . Read nt Cable Preamp  hux dPos  Tos
1 SEALEL SLO7 68.20 -17.13 39.27 33.15 13.60 34.95 0.0 357 0 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 SES1.63 43.24 69.41 -21.17 36.33 3321 13.61 4.9 0.0 357 BPEMK -
3570305 £8.37 106.11 -57.74 36.19 33.51 13.67 35.88 0.00 357 @ PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572087 47.45110.95 -63.5¢ 35.20 3358 13.69 35.80 0.0 357 @ PEMK 1 5345.00 109,03 ------ --ooev 96.61 3370 13.84 /.11 8.8 357 BPEM
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 1

B7.5 b i75
10 AG_BE(UNI4) 0 AVGIUNI 4]

1
30 0
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency () 100 am, 0, 00, . 000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n DRHIG-E_LE2CORATBEN 246711 HORTZONTAL Site+ G3CHILHY
- RBH 1000, 000Ktz VEN:0.000KHz SNT:Auto Condition: AVG(UNII 4) 3n DRH1S-E_LEICABALEEN 248711 HORLIONTAL
+ REW: 1089 066kHz VBi:0.610kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuv dB/m  dB B dF o deg
1592400 4136 68.93 -27.57 26.96 33.65 13.94 35,19 @.ee 357 ) AVERAGE PHz dBuv/m dBuv/m d& dBuv dB/m dB i ] am deg
2 5925.60 4136 68.20 -26.84 28.97 33.65 13.94 35.20 0.0 357 B AVERAGE 1 5845.00 162,21 ------ ------ 89.79 3370 13.85 35.13 .k 357 (& AVERAGE
TEL : 886-3-327-0868 Page Number : C1-19 of 52

FAX . 886-3-327-0855
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Pol. Horizontal Fundamental
1o Level dBuVim)
1225
105 Ay
{' PEAK_BE(UNII4)

A

15,

Peak " Blank

5750 5800, 5950, 6000

5850, 5900,
Frequency (MHz)

Site © B3CH21-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RBW: 1000, 060KHz VBW: 3000, 808kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592450 49.94 8857 -38.63 37,55 3.6 1394 5.9 e.ee 3 B PEAK
1593875 50.85 88.20 -37.35 30.48 33.61 13.96 35.21 0.0 357 b PEAK

TEL : 886-3-327-0868 Page Number : C1-20 of 52
FAX : 886-3-327-0855
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124

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH169_5845MHz

ANT 1
Pol. Vertical Fundamental
1w Level (dBuVim) S " Level (dBuV/m)
1225 /| 12251
1
105.0 1050
875

PEAK(UNI 4

05
70‘0 ‘U_WH_ITLLI—I_U_I—U—I_J
700
L W ..3“4. Py
' B 55
350

30
175
Peak
115
5600 5659, 718, 5771, 5836. 5895
Frequency (MHz)
1000 2200, . 4600, 5800, 7000
site E3CHZLHY Frequency (MHz)
Condition: PEAK BE(UNIT 4) 3m DRH1B-E_LE2C@3AIBEN 246711 VERTICAL
& RBH: 1080, 080KHZ VBN: 3000, B0BKHZ SHT:Auto Site @ G3CHILAY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 VERTICAL
Linit  Read Ant Cable Preamp Aux APos Thos © RBi: 1080.500KkHz VBH:3008 .808KHL SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg lllmt_ . Read nt Cable Preamp  hux dPos  Tos
1 S649.27 4939 68.20 -15.81 3754 33.20 13.61 34.95 0.80 308 292 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.B4 43.08 68.97 -20.89 36.22 33.21 13.61 34.9 0.00 300 292 PEAK I ———
3570473 51.8 106.52 -54.72 39.61 33.50 13.68 35.81 0.00 308 292 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.07 47.65 118.95 -63.30 35.40 33.58 13.69 35.82 @.80 380 292 PEAK 1 5845.80 11121 ------ ------ 98.79 3370 13.85 35.13 @.6e 30 292 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 875
i . AVG_BE(UNI4) 00 AVGUNIL4)
30 0
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n ORHIG-E_LE2COAIBEN 240711 VERTICAL Site+ G3CHILHY
© RBi: 1080, 0EBkHz VBH:D. 010Kz SKT:Auto Condition: AVS(UNTI 4) 3n DRALE-E_LEXCG3ALEEN 248711 VERTICAL
+ REW: 1089 066kHz VBi:0.610kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuv dB/m  dB B dF o deg
1592300 41.45 69.66 -28.2L 29.05 33.6 13.94 35,19 @.00 308 292 AVERAGE Mz dBul/m dBuv/m d& dBuv dB/m dB i ] am deg
2 5925.60 41.45 63.20 -26.75 29.06 33.65 13.94 35.20 0.00 308 292 AVERAGE 1 5B45.00 163.51 ------ ------ 0109 3370 13.85 35.13 0.68 309 292 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-21 of 52

FAX . 886-3-327-0855
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Pol. Vertical Fundamental
14“Leml(dlmﬂrnl
1225
- s
- { \ PEAK_BE(UNI4)
. [

15,

Peak n Blank
Frequency (MHz)
Site @ G3CHRL-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
159375 49.22 89.11-39.89 36.82 33.65 13.94 35,19 @.0e 0@ 292 PEAK
159375 SLe9 88.20 -37.11 38.78 33.64 13.95 35.20 0.00 308 202 PEAK
TEL : 886-3-327-0868 Page Number : C1-22 of 52

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK[UNI)
700 AR L] | ] [ (T I ] | [ —— |
! AVG 54 J AEEM
52.“ * Bt e 52. . bt g A i e
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 1 A5800. 18000 000 9200, 11400, 13600, 15800. 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK(UNII) 3m DRHIG-E_LE2CO3ALBEN 240711 HORIZONTAL Condition: PEAK(UNTI) 3m DRHIG-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBuV dB/m B 8w deg
1 1169.00 56.55 74.00 -23.45 32.83 3B.50 19.68 40.89 0.43 - -- PEAC 1 11690.08 50.62 74.68 -23.38 32.% 38.50 19.68 40.89 @.43 - - PEAC
1 1169.00 39.99 54.00 -14.10 20,15 38.50 19.68 40.89 0.4 .- -- AVERAGE 2 11690.08 39.93 54.60 -14.67 12,21 38.50 19.68 40.89 @43 - -- AVERAGE
3 17535.00 52.18 65.20 -16.82 35.21 40.00 24.24 47.73 046 .- -- PEAK 3 17535.08 51.86 68.20 -16.34 34.80 40.00 2424 4773 046 - - PEAK
TEL : 886-3-327-0868 Page Number : C1-23 of 52
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il 00
1T U g
~18G 528 Vi 7k il
Avg ) E——— s
118 1A
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (NHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG(UNTI 4) 3m ORHLA-E LEDCO3ALIEN 240711 HORTZONTAL Condition: AVG(UNTT 4) 3m DRHLG-E LEDCO3ALIEN 240711 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-24 of 52

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
1 %Lml{mwm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
700 AR L] | ] [ (T I ] | [ —— |
VG54 VG54
vy P L P—————————
350! 35,
Peak - ]
175 11!
Avg
T000 9200 H400. 1 A5800. 18000 000 9200 11400, 13600, 15800. 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK(UNII) 3m DRHIG-E_LE2CO3ALBEN 240711 HORIZONTAL Condition: PEAK(UNTI) 3m DRHIG-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10736.00 56.60 74.60 -23.40 391 38.50 19.71 40.95 @.43 - -- PEAC 1 1730.08 50.39 74.66 -23.61 32.70 38.50 19.71 40.95 @.43 - - PEAC
1O1730.00 39.87 54,00 -14.13 20,15 38.50 1971 4095 043 .- - AVERAGE 2 1730.08 39.94 54.60 -14.66 22,25 38.50 19.71 4095 @43 - -- AVERAGE
317595.00 52.23 68.20 -15.97 35.86 40.09 24.29 47.67 0.46 .- -- PEAK 3 17595.08 52.44 68.20 -15.76 35.27 40.09 2429 47.67 046 - - PEAK
TEL : 886-3-327-0868 Page Number : C1-25 of 52
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il 00
1T o U g
~18G 528 Vi 7k il
IV SN e i I S o]
Avg 1 — e
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG(UNTI 4) 3m ORHLA-E LEDCO3ALIEN 240711 HORTZONTAL Condition: AVG(UNTT 4) 3m DRHLG-E LEDCO3ALIEN 240711 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-26 of 52

FAX: 886-3-327-0855
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126

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH177_5885MHz

ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m)
L PERR CBEONT] L
1225 /| 12251
1050 !
' 1050
875 PEAK(UNII4
815 L
M e——————=
700
525 12 3 el
[T Y YR TTTVE AP ey hirene Myt
' 525 Jisregedrten
350
350
17.5
Peak
175
5600 5659, 718 5171, 5836, 5895
Frequency (MHz)
1000 2200, 400, 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK_BE(UNIT 4) 3n DRHLS-E_LEICA3ALSEN 248711 HORTZONTAL
 RBH:1080.000kHz VBH:3000.808kHz SHT:Auto Site  : BICHILHY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 HORTZONTAL
Linit  Read Ant Cable Preamp Aux APos Thos © RBi: 1080.500KkHz VBH:3008 .808KHL SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg l]i’?it_ . Read nt Cable Preamp  hux dPos  Tos
1 S648.33 4950 68.20 -15.69 37.67 33.19 13.61 34.95 0.8 375 360 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
3 S651.33 43.28 69.19 -20.91 36.42 33.21 13.61 3496 0.0 375 360 PEAK -
3570089 49.24 105.45 -56.21 37.07 33.50 13.67 35.88 0.00 375 360 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572087 43.60 110.95 -62.35 36.35 3358 13.69 35.80 0.08 375 360 PEAK 1 5385.00 109,82 ------ --ooe- 97.39 3370 13.89 3/.16 8.8 IS 360 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 875
i AVG_BE(UNI4) 00 AVG{UNI4)

\\.,_\_‘_‘_\_‘_\_‘_
350

350
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (M) 100 . 0, 00, . 000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n DRHIG-E_LE2CORATBEN 246711 HORTZONTAL Site+ G3CHILHY
- RBH 1000, 000Ktz VEN:0.000KHz SNT:Auto Condition: AVG(UNII 4) 3n DRH1S-E_LEICABALEEN 248711 HORLIONTAL
+ REW: 1089 066kHz VBi:0.610kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuv dB/m  dB B dF o deg
1589525 8425 9.62 -5.77 7L.G2 3370 13.99 35,17 Q.00 375 360 AVERAGE PHz dBuv/m dBuv/m d& dBuv dB/m dB i ] am deg
2 5925.60 46.50 68.20 -21.70 34.11 33.65 13.94 35.20 0.0 375 360 AVERAGE 1 5885.00 162,59 ------ ------ 99.16 33.70 13.9@ 35.17 @.68 375 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-27 of 52

FAX . 886-3-327-0855
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Pol. Horizontal Fundamental
"™ Level (dBuVim)
1225
105, rﬂw"'m
PEAK_BE(UNII 4
875 Ll
70,0
2
5. it M
R ‘Am.ljruu.»‘WMWW” A gy vl
30
Peak n Blank
Frequency (MHz)
Site + @3CH21-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RBW: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589525 89.37 110.02 -20.65 76,94 33.79 13.90 35.17 @.ee 375 360 PEAK
1593075 55.54 88.20 -32.66 43.15 33.64 13.95 35.20 0.08 375 36h PEAK

TEL : 886-3-327-0868 Page Number : C1-28 of 52
FAX : 886-3-327-0855
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126

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH177_5885MHz

ANT 1
Pol. Vertical Fundamental
1w Level (dBuVim) S " Level (dBuV/m)
1225 /| 12251
105.0 !
‘ 1054
875

PEAK(UNI 4

05
70‘0 ‘U_WH_ITLLI—I_U_I—U—LJ
T4
52‘5 l1 Jofert b lel A vk H3 MAA'4‘[h
| M 55
350

350
17.5
Peak
115
5600 5659, 718 5171, 5836, 5895
Frequency (MHz)
1000 200, 0. 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK_BE(UNLT 4) 3n DRHL8-E_LE2CB3ALEN 248711 VERTICAL
+ RBH:1080.000kHz VEW: 3000.008KHz SHT:Auto Site  : BICHIL-HY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 VERTICAL
Linit  Read Ant Cable Preamp Aux APos Thos © RBi: 1080.500KkHz VBH:3008 .808KHL SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg hmt_ . Read nt Cable Preamp  hux dPos  Tos
1 S609.04 49.61 68.20 -15.59 38.01 329 13.56 34.92 0.0 308 289 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 565.15 43.21 68.31-20.10 36.35 33.20 13.61 34.95 0.00 308 289 PEAK - .
3570119 49.48 105.53 -56.05 37.31 33.50 13.67 35.60 0.00 308 289 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 570.87 43.48 110.95 -62.47 36.13 33.58 13.69 35.02 0.0 300 289 PEAK 1 5885.00 109.87 ------ ------ 97.44 3370 13.99 35.17 6.80 309 289 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 875
i AVG_BE(UNI4) 00 AVGUNIL4)

\-._‘_\_\_\_\_‘_‘—
30

30
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n ORHIG-E_LE2COAIBEN 240711 VERTICAL Site+ G3CHILHY
© RBi: 1080, 0EBkHz VBH:D. 010Kz SKT:Auto Condition: AVG(UNTT 4) 3n ORKIB-E LEACA3ALREN 249711 VERTICAL
: RBli:1080.060kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuv dB/m  dB B dF o deg
1589525 8425 9.62 -5.77 7L.G2 3379 13.99 35,17 @.00 0@ 289 AVERAGE Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 5025.00 46.68 68.20 -21.57 3429 33.65 13.94 35.20 0.08 308 289 AVERAGE 1 588500 182.69 ------ ------ 99.26 3370 13.89 35.16 @.88 308 289 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-29 of 52

FAX . 886-3-327-0855
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Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105 M
10! ; -\k
PEAK_BE(UNII 4
875 Ll
0.0
Wwﬁlvf 2
52' mm A 'VA'F' Tl
¥ ik b
30
Peak n Blank
Frequency (MHz)
Site + @3CH21-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1589550 OL.11109.83 -18.7 78.68 33.79 13.90 35.17 @.00 0@ 289 PEAK
1 5026.25 55.72 88.20 -32.40 43.33 33.65 13.94 35.20 0.00 308 289 PEAK

TEL : 886-3-327-0868 Page Number : C1-30 of 52
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK[UNI)
700 AR L] | ] [ (T I ] | [ —— |
@ VG54 @ ) AVG
“WWWmeW wwwm
350! 35,
Peak “" ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200, 11400, 13600, 15800. 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK(UNII) 3m DRHIG-E_LE2CO3ALBEN 240711 HORIZONTAL Condition: PEAK(UNTI) 3m DRHIG-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10776.00 56.49 74,60 -23.51 3.82 38.50 19.75 4Lel @43 - -- PEAC 1 1770.08 50.47 74.66 -23.53 32.80 38.50 19.75 4Lel @43 - - PEAC
1OU770.00 41,39 54,00 -12.61 23.72 38.50 19.75 4Ll 043 .- -- AVERAGE 2 U770.00 4142 54.60 -12.58 1375 38.50 19.75 4L.el @43 - -- AVERAGE
3 17655.00 52.74 68.20 -15.46 35.55 40.01 24.33 47.61 046 - -- PEAK 3 17655.08 51.84 68.20 -16.36 34.65 4.0l 24.33 47.61 046 - - PEAK
TEL : 886-3-327-0868 Page Number : C1-31 of 52

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il 00
1T o U g
~18G 528 Vi 7k il
Avg ) e ——— ) m—
118 1A
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (NHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG(UNTI 4) 3m ORHLA-E LEDCO3ALIEN 240711 HORTZONTAL Condition: AVG(UNTT 4) 3m DRHLG-E LEDCO3ALIEN 240711 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-32 of 52

FAX: 886-3-327-0855
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127
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE40_CH167_5835MHz
ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuVIm
L PERR BETUNT] 2BV
1225 /| 12251
1
105.0) 1050
875 PEAK{UNII 4
875 L
0.0
3, 00
52‘5 1 zu I P
o 525
340
30
175
Peak
115
5600 5659, 718, 5771, 5836. 5895
Frequency (MHz)
1000 0, 00, 4600, 5600, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK BE(UNIT 4) 3m DRH1B-E_LE2C@3AIBEN 246711 HORIZONTAL
& RBH: 1080, 080KHZ VBN: 3000, B0BKHZ SHT:Auto Site @ G3CHILAY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 HORTZONTAL
Linit  Read Ant Cable Preamp Aux APos Thos © RBi: 1080.500KkHz VBH:3008 .808KHL SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg l]i’?it_ . Read nt Cable Preamp  hux dPos  Tos
1 5630.39 49.04 68.20 -19.16 37.31 33.88 13.59 34.94 0.0 357 360 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.15 47.94 68.31 -20.37 36.69 33.20 13.61 34.9 0.0 357 360 PEAK I ———
3 S711.BL 53.95 108.51 -54.56 41.73 33.55 13.68 35.81 0.00 357 360 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5720.07 51.86 118.95 -59.09 39.61 33.58 13.69 35.82 @.88 357 360 PEAK 1 5835.00 168.58 ------ ------ 96.88 33.70 13.85 35.13 @.ee 357 36 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 875
700 700 AVGIUNI 4)
30 0
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 20, 00, 4600, 5600, 7000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n DRHIG-E_LE2CORATBEN 246711 HORTZONTAL Site+ G3CHILHY
© RBI 1000, 060KkHz VBH:0.010kHz SKT:Auto Condition: AVG(UNLT 4) 3n DRHLS-E_LEXCH3ALBEN 246711 HORTZONTAL
+ REW: 1089 066kHz VBi:0.610kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592400 47.39 68.93 -21.34 34,99 33.65 13.94 35,19 Q.00 357 360 AVERAGE PHz dBuv/m dBuv/m d& dBuv dB/m dB i ] am deg
2 5925.60 47.39 68.20 -20.81 35.08 33.65 13.94 35.20 0.6 357 360 AVERAGE 1 5835.00 100.24 ------ ------ §7.82 3370 13.85 35.13 .68 357 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-33 of 52

FAX . 886-3-327-0855
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Pol. Horizontal Fundamental
1o Level dBuVim)
1225

(M “\ PEAK_BE(UNI4)

e o,

52!
i
350
Peak n Blank
Frequency (MHz)
Site @ G3CHRL-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RBW: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592408 58.83 88.93 -30.10 46.43 33.65 13.94 35,19 @.ee 37 360 PEAK
1502675 59.74 8B.20 -28.46 47.35 33.65 13.94 35.20 0.08 357  36h PEAK

TEL : 886-3-327-0868 Page Number : C1-34 of 52
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480505F
127
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE40_CH167_5835MHz
ANT 1
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuVIm
L PERR BETUNT] 2BV
1225 /| 12251
1
105.0) 1050
875 PEAK{UNII 4
875 L
0.0
; 0 l
525 Lk
i 525
340
350
175
Peak
115
5600 5659, 718, 5771, 5836. 5895
Frequency (MHz)
1000 0, 00, 4600, 5600, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK BE(UNIT 4) 3m DRH1B-E_LE2C@3AIBEN 246711 VERTICAL
& RBH: 1080, 080KHZ VBN: 3000, B0BKHZ SHT:Auto Site @ G3CHILAY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 VERTICAL
Linit  Read Ant Cable Preamp Aux APos Thos © RBi: 1080.500KkHz VBH:3008 .808KHL SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg l]i’?it_ . Read nt Cable Preamp  hux dPos  Tos
1 563186 518 68.20 -15.02 38.44 33.09 13.50 34.94 0.9 293 250 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.15 43.34 68.31 -19.97 36.49 33.20 13.61 34.9 0.00 293 250 PEAK I ———
3570081 54.17 105.20 -51.03 42.08 33.50 13.67 35.80 0.00 293 250 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572036 55.21 111.62 -56.41 42,96 33.58 13.69 35.82 @.80 293 250 PEAK 1 5835.00 109.24 ------ ------ 96.82 33.70 13.85 35.13 6.8 293 250 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 875
700 00 AVGIUNI 4)
30 0
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 0, 00, 4600, 5600, 7000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n ORHIG-E_LE2COAIBEN 240711 VERTICAL Site+ G3CHILHY
© RBI 1000, 060KkHz VBH:0.010kHz SKT:Auto Condition: AVG(UNLT 4) 3n DRHLS-E_LE2CA3ALBEN 246711 VERTICAL
+ REW: 1089 066kHz VBi:0.610kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuv dB/m  dB B dF o deg
1592400 47.43 68.93 -21.50 35.03 33.69 13.94 35,19 Q.00 293 250 AVERAGE PHz dBuv/m dBuv/m d& dBuv dB/m dB i ] am deg
2 5925.25 47.46 68.20 -20.74 35.07 33.65 13.94 35.20 0.0 293 250 AVERAGE 1 5835.00 161,27 ------ ------ 88.85 33.70 13.85 35.13 .68 293 250 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number
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wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Vertical Fundamental
14“Leml(dmﬂrnl
1225
105, i
- r PEAK_BE(UNI4)

LAk L
350
Peak n Blank
Frequency (MHz)
Site @ G3CHRL-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592475 5976 88.38 -28.61 47.37 33.65 1394 35,20 @.0p 293 250 PEAK
1502575 59.26 8B.20 -20.08 46.81 33.65 13.94 35.20 0.08 293 250 PEAK

TEL : 886-3-327-0868 Page Number : C1-36 of 52
FAX : 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Vertical
1 %Lml{mwm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
700 AR L] | ] [ (T I ] | [ —— |
4 AV 54 A 54
L T R oo L. i R e
350! 35,
Peak “" ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800. 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK(UNII) 3m DRHIG-E_LE2CO3ALBEN 240711 HORIZONTAL Condition: PEAK(UNTI) 3m DRHIG-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11676.00 49.99 74.60 -24.10 3.17 33.50 19.66 40.86 0.43 -  -- PEAC 1 11670.08 50.68 74.68 -23.32 32.95 38.50 19.66 40.86 @.43 - -- PEAC
1 11670.00 40.82 54.00 -13.13 23.80 38.50 19.66 40.86 0.43 .- -- AVERAGE 2 11670.08 40.59 54.60 -13.41 12.86 38.50 19.66 4086 @.43 - -- AVERAGE
3 17505.00 53.84 65.20 -15.16 36.12 40.00 24.22 47.76 0.46 - -- PEAK 3 17505.08 52.74 68.20 -15.46 35.50 40.00 2422 47.76 046 - - PEAK
TEL : 886-3-327-0868 Page Number : C1-37 of 52

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
1 4!‘ImeImB!l\Mln] 0 Level (dBuVim)
1225 1225
815 115
10.6G (il 00
] s N g
~18G 55 Vi 5 il
Avg 0 bl
115 .
10600 1080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, L8 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG(UNTI 4) 3m ORHLA-E LEDCO3ALIEN 240711 HORTZONTAL Condition: AVG(UNTT 4) 3m DRHLG-E LEDCO3ALIEN 240711 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-38 of 52



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR480505F

128
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE40_CH175_5875MHz
ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuVim
L PERR BETUNT] 2BV
1225 /| 12251
1
1050 1050
875 PEAK{UNII 4
815 Ll
700
00
52‘5 1 2 Ak i .n3 e 4;1
e B 525
350
350
Peak ke
115
5600 5659, 718 5171, 5836, 5895
Frequency (MHz)
1000 2200, 400, 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK_BE(UNIT 4) 3n DRHLB-E_LEICB3ALBEN 248711 HORTZONTAL
: RBH:1000.000KHz VBH: 3000.800KHz SHT:Auto Site  : BICHL-HY
. Condition: PEAK(UNII 4) 3m DRHIS-E_LE2CO3ALBEN 246711 HORTZONTAL
Linit Read Ant Cable Presmp Aux Mo Thos ¢ REH: 1020, D60kiz VEH: 3008 20ekiz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg li’?it_ . Read nt Cable Preamp  hux dPos  Tos
1 56380 49.81 68.20 -15.39 38.05 3311 13.59 34.95 0.0 250 355 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.45 48.15 68.53 -20.38 36.39 33.20 13.61 34.95 0.0 252 355 PEAK - .
3570119 49.75 105.53 -55.78 37.58 33.50 13.67 35.88 0.00 250 355 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 57936 48.43 11162 -63.19 36.18 33.58 13.69 35.82 0.00 250 355 PEAK 1 75,80 106,99 ------ --ooe- 9457 33.70 13.88 35.16 0.80 250 355 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 875
(i 0 AVGLUNI4)
e %
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 2200, 3400, 4600, 5800, 7000

Site + B3CH21-HY
Condition: AVG_BE(UNIT 4) 3m DRH1-E_LE2CA3ALSEN 240711 HORIZONTAL
+ REW:1000.060kHz VBW:@.01ekHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/mdBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg

Frequency (MHz)

Site + B3CH21-HY
Condition: AVG(UNTT 4) 3m DRH1S-E_LE2CA3A1SEN 248711 HORTZONTAL
: RBli:1080.060kHz VB:0.010kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 SO450 7,28 6857 -1L25 4490 365 13.94 3520 0.00 282 355 AVERMGE Wz dBW/m B/ 0B dBW dEfm 0B B B o deg
2 OSS.E0 5692 68.20 1123 G453 365 13.94 350 000 252 355 AVERMGE 1 SET5.00 99.00 ----e- -ooeo- B6.57 370 1388 315 B0 250 35 AVERMGE
TEL : 886-3-327-0868 Page Number 1 C1-39 of 52

FAX . 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Fundamental

Level (dBuVim)

14
14l)

rr AMWW PEAK_BE(UNI4)

0 M‘M
5251yl MMMW MMWL
ALY V'Wm ; ;ﬁ
350
Peak n Blank
Frequency (MHz)
Site @ G3CHRL-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RBW: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1591575 70,66 94.97 -22.31 60.25 33.67 13.93 3519 @.ee 232 355 PEAK
1502525 65.97 8B.20 -22.23 53.58 33.65 13.94 35.20 0.08 252 355 PEAK

TEL : 886-3-327-0868 Page Number : C1-40 of 52
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR480505F

128
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE40_CH175_5875MHz
ANT 1
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuVim
L PERR BETUNT] 2BV
1225 /| 12251
1
1050 1050
875 PEAK(UNII4
815 Ll
700
700
52‘5 o 12 Al Aol 3 A l4u
v Y e 525
350
350
Peak ke
175
5600 5659, 718 5171, 5836, 5895
Frequency (MHz)
1000 2200, 400, 4600, 5800, 7000
Site @ G3CHL-HY Frequency (MHz)
Condition: PEAK BE(UNIT 4) 3n DRHLB-E_LE2CA3ALBEN 248711 VERTICAL
: RBN:1090..000KkHz VBH: 3000, 800KHz SHT:Auto Site : BICHILHY
. Condition: PEAK(UNIL 4) 3n DRH1B-E_LE2CO3A1EN 248711 VERTICAL
Linit Real Mt Cable Pream A Nos Thos © RBN:1060. 000Kz VB: 3600, 008Kz SWT=Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg li’?it_ . Read nt Cable Preamp  hux dPos  Tos
1 SE47.79 4924 68.20 -15.95 37.49 33.19 13.61 34.95 0.0 308 286 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.45 47.40 68.53 -21.12 35.56 33.20 13.61 34.95 0.0 309 286 PEAK -
3 570.60 50.97 105.37 -55.30 37.98 33.50 13.67 35.80 0.00 308 286 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 57967 43.63 110.95 -62.32 36.38 33.58 13.69 35.82 0.00 309 286 PEAK 1 5875.80 189.06 ------ ------ 9.63 33.70 13.88 35.15 0.00 300 286 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 1
875 875
(i 0 AVGLUNI4)
e %
Avg
175 115
5750 5800. 5850. 5900 5950. 6000
Froquency (HHz) 1000 20, 3400, 4600, 5400, 7000

Site + B3CH21-HY
Condition: AVG BE(UNIT 4) 3m DRH1S-E_LE2CA3A1SEN 240711 VERTICAL
+ REW:1000.060kHz VBW:@.01ekHz SKT:Auto

Frequency (MHz)

Site + B3CH21-HY
Condition: AVG(UNTT 4) 3m DRH1S-E_LEICA3AISEN 248711 VERTICAL
: RBli:1080.060kHz VB:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp A APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuv dB/m  dB B dF o deg -
1592408 58.53 68.93 -10.40 46,13 33.65 13.94 35,19 0.00 308 206 AVERAGE Mz dBuV/m dBwV/m  dB dBuV dB/m B i oo deg
1 5025.08 57.75 68.20 -10.45 45,36 33.65 13.94 35.20 0.08 300 286 AVERAGE 1 5875.00 180,75 ------ ------ 83.33 3370 13.88 35.16 @.80 3@ 286 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-41 of 52

FAX . 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105 (,Ma Mﬂ
PEAK_BE(UNII 4
875 Ll
1
00 o W‘“"»
51-5WMWM WMt
350
Peak " Blank
Frequency (MHz)
Site + @3CH21-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1591525 75,39 95.34 -19.95 6198 33.67 13.93 35.19 @.00 0@ 286 PEAK
1 5025.25 66.38 8B.20 -21.98 53.01 33.65 13.94 35.20 0.00 308 286 PEAK
TEL : 886-3-327-0868 Page Number : C1-42 of 52

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
1 %Lml(ﬂ&l\llm] " Level (dBuVim)
1225 1225
1050 105
5 85
EAKIUNI) EAKIUNI)
700 AR L] | ] [ (T I ] | [ —— |
VG54 ) VG254
R“MWWMW - % vt ; m
350! 35,
Peak “" ]
175 11!
Avg
T000 9200 H400. 1 A5800. 18000 000 9200, 11400, 13600, 15800. 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK(UNII) 3m DRHIG-E_LE2CO3ALBEN 240711 HORIZONTAL Condition: PEAK(UNTI) 3m DRHIG-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10756.00 56.59 74.60 -23.41 3.91 38.50 19.73 408 @43 - -- PEAC 1 11750.08 50.38 74.66 -23.62 32.70 38.50 19.73 4098 @43 - - PEAC
1O10750.00 41,03 54.00 -12.97 23.33 3850 19.73 4098 043 .- -- AVERAGE 2 11750.00 4108 54.60 -12.92 13.40 38.50 19.73 4098 @43 - -- AVERAGE
3 17625.00 5101 68.20 -16.29 34.73 40.05 24.31 47.64 046 .- -- PEAK 3 17625.08 51.92 68.20 -16.28 34.74 40.05 2431 47.64 046 - - PEAK
TEL : 886-3-327-0868 Page Number : C1-43 of 52
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
meel{dﬂMn} M“I.MI(IIBIIWII]]
108 125
Ll Lk
10.6G (il 00
1T U g
~18G 55 Vi 7 il
Avg 30 ———— kil T
115 i
10600 12080, 13560, 15040, 16520, 18000 10500 12080, 13560, 15040, 16520, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ O3CHL-HY Site ¢ DICHL-HY
Condition: AVG(UNTI 4) 3m ORHLA-E LEDCO3ALIEN 240711 HORTZONTAL Condition: AVG(UNTT 4) 3m DRHLG-E LEDCO3ALIEN 240711 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-44 of 52

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480505F
129
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE80_CH171_5855MHz
ANT 1
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuVIm
L PERR BETUNT] 2BV
1225 /| 12251
105.0) 1050 1
875 PEAK{UNI 4
875 L
0.0
30U 700
525 - ;
} il
525
3.0
350
175
Peak
115
5600 5659, 718, 5771, 5836. 5895
Frequency (MHz)
1000 0, 00, 4600, 5600, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK_BE(UNIT 4) 3n DRHLB-E_LEICB3ALBEN 248711 HORTZONTAL
: RBH:1000.000KHz VBH: 3000.800KHz SHT:Auto Site  : BICHL-HY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 HORTZONTAL
Linit  Read Ant Cable Preamp Aux APos Thos © RBi: 1080.500KkHz VBH:3008 .808KHL SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg li’?it_ . Read nt Cable Preamp  hux dPos  Tos
1 S63.80 5338 68.20 -14.90 4155 3311 13.50 34.95 0.0 208 183 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.74 SL1B 6875 -17.65 39.25 33.20 13.61 34.95 0.00 209 183 PEAK - .
3570325 56.87 106.11 -49.24 44.69 33.51 13.67 35.60 0.00 200 183 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 5707 56.86 11095 -54.09 44.61 33.58 13.69 35.02 0.00 200 183 PEAK 1 585,80 1B4.51 ----en <oooen 92.09 33.70 13.83 3511 0.60 200 183 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050
1
875 875
700 700 AVGIUNI 4)
30 0
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 0, 00, 4600, 5600, 7000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n DRHIG-E_LE2CORATBEN 246711 HORTZONTAL Site+ G3CHILHY
© RBI 1000, 060KkHz VBH:0.010kHz SKT:Auto Condition: AVG(UNLT 4) 3n DRHLS-E_LEXCH3ALBEN 246711 HORTZONTAL
+ REW: 1089 066kHz VBi:0.610kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuv dB/m  dB B dF o deg
1592400 54,58 ©8.93 -14.35 4218 33.69 13.94 35,19 0.0 208 183 AVERAGE PHz dBuv/m dBuv/m d& dBuv dB/m dB i ] am deg
2 5930.75 54.89 68.20 -13.31 4250 33.64 13.95 35.20 0.0 200 183 AVERAGE 1 5855.80 96.11 ------ ------ 8378 3370 13.83 35.12 .68 200 183 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-45 of 52

FAX . 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Fundamental

Level (dBuVim)

14
14l)

fM T WA\ PEAK_BE(UNII4)

00 2
- MW ﬂv““..w‘ A g o A "’WM»W
52!
3.0
Peak " Blank
Frequency (MH)

Site © B3CH21-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 HORIZONTAL
+ RBW: 1000, 060KHz VBW: 3000, 808kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592475 63.27 88.38 -25.11 5088 33.65 13.94 35.20 @.00 208 183 PEAK
1503400 6487 8B.20 -23.33 5149 33.63 13.95 35.20 0.00 208 183 PEM

TEL : 886-3-327-0868 Page Number : C1-46 of 52
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480505F
129
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE80_CH171_5855MHz
ANT 1
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuVIm
L PERR CBEONT] L Lo
1225 /| 12251
1 1
105.0) 1050
875 PEAK{UNI 4
15 L
0.0
00
525
525 e
3.0
30
175
Peak
115
5600 5659, 718, 5771, 5836. 5895
Frequency (MHz)
1000 2200, . 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK BE(UNIT 4) 3m DRH1B-E_LE2C@3AIBEN 246711 VERTICAL
& RBH: 1080, 080KHZ VBN: 3000, B0BKHZ SHT:Auto Site @ G3CHILAY
. Condition: PEAK(UNIT 4) 3n ORH1G-E_LE2CO3A1EN 240711 VERTICAL
Linit  Read Ant Cable Preamp Aux APos Thos © RBi: 1080.500KkHz VBH:3008 .808KHL SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg li’?it_ . Read nt Cable Preamp  hux dPos  Tos
1 SE48.97 5205 68.20 -15.95 40.41 33.19 13.61 34.95 0.80 283 246 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.45 52,13 68.53 -16.48 40.28 33.20 13.61 34.96 0.00 289 246 PEAK I ———
3570030 56.28 105.28 -49.00 44.11 33.50 13.67 35.80 0.00 289 246 PEAK Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
4 572007 57.78 118.95 -53.25 45.45 33.58 13.69 35.82 @.80 289 246 PEAK 1 5855.00 165.38 ------ ------ 02,88 3370 13.86 35.14 0.0 289 246 PEAK
" Level (dBuV/m) 1w Level (dBuV/m)
1225 1225
1050 1050 i
875 875
100 700 AVGIUNI4)
30 0
Avg
115 115
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CH21-HY .
Condition: AVG BE(UNTT 4) 3n ORHIG-E_LE2COAIBEN 240711 VERTICAL Site+ G3CHILHY
© RBI 1000, 060KkHz VBH:0.010kHz SKT:Auto Condition: AVG(UNLT 4) 3n DRHLS-E_LE2CA3ALBEN 246711 VERTICAL
+ REW: 1089 066kHz VBi:0.610kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 dBuv dB/m  dB B dF o deg
1592400 5493 68.93 -14.00 42,53 33.69 13.94 35,19 0.00 269 246 AVERAGE PHz dBuv/m dBuv/m d& dBuv dB/m dB i ] am deg
2 5937.25 S5.44 63.20 -12.76 43.07 33.63 13.95 35.21 0.00 289 246 AVERAGE 1 5855.80 97.86 ------ ------ 8464 33.70 13.86 35.14 .68 289 245 AVERAGE

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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Pol. Vertical Fundamental
"™ Level (dBuVim)
1225
105, iy TS
% PEAK_BE(UNII 4
W {UNI4)
0.0 «"’/J l\‘vm s
et b bt
o Kb
350
Peak " Blank
Frequency (MHz)
Site + @3CH21-HY
Condition: PEAK_BE(UNTI 4) 3m DRHLS-E_LE2CA3ALBEN 248711 VERTICAL
+ RBW: 1000, 060kHz VBil: 3200, 000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB dBw/ dB/m 0B A8 dB  m  deg
1592475 6177 8838 -25.61 50.38 33.65 13.94 35.20 @.00 289 246 PEAK
1 595825 65.71 8B.20 -22.49 53.33 33.62 13.98 35.22 0.00 289 246 PEAK

TEL : 886-3-327-0868 Page Number : C1-48 of 52
FAX : 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
EAK(UNI) EAK[UNI)
700 AR L] | ] [ (T I ] | [ —— |
AVG 54 AVG 54
4
e e RREE T
350! 35,
Peak “" ]
175 f
Avg
T000 9200 H400. 13600, 15800, 18000 000 9200 11400, 13600, 15800. 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2L-HY Site  : 3CH2L-HY
Condition: PEAK(UNII) 3m DRHIG-E_LE2CO3ALBEN 240711 HORIZONTAL Condition: PEAK(UNTI) 3m DRHIG-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  MPos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 11716.00 56.78 74.60 -23.22 33.67 38.50 19.78 40.%2 @43 .- -- PEAK 1 1710.08 5167 74.60 -22.93 33.36 38.50 19.78 4092 @43 - - PEAC
1O10710.00 41,35 54,00 -12.65 23.64 38.50 19.70 402 043 .- -- AVERAGE 2 1710.00 4132 54.60 -12.68 23.61 38.50 19.78 4092 @43 - -- AVERAGE
3 17565.00 52.33 68.20 -15.87 35.27 40.03 24.27 47.78 046 .- -- PEAK 3 17565.08 52.32 68.20 -15.83 35.26 40.03 2427 470 046 - - PEAK
TEL : 886-3-327-0868 Page Number : C1-49 of 52

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Vertical
meelmmnn) M“Lmumvnn)
105 105
#15 i3
10.6G (il 00
I U g
~18G 528 Vi 7k il
Avg Y ——— %) . 0
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site o GICHDL-AY Site G3OHL-AY
Condition: AVG(UNTI 4) 3m ORHLA-E LEDCO3ALIEN 240711 HORTZONTAL Condition: AVG(UNTT 4) 3m DRHLG-E LEDCO3ALIEN 240711 VERTICAL
TEL : 886-3-327-0868 Page Number : C1-50 of 52
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
0. 0.
60. 60,
[ Qp)
N B
— —
o oo . ;
4 i 9 e
300! 2 3 o, WM 300 k] MWM phtesirsdin V"N
! i, g P i /M AT
200k i 20,00 1A
‘MW WY 00 V AL
QP/ 100, 100,
Peak 30 yri 48, 612, 806. 1000 30 4 48, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site & B3CH21-HY Site & B3CH21-HY
Condition: QP 3m LF_633038801 231015 HORIZONTAL Condition: QP 3m LF 633038001 231015 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B dB o deg MHz dBuV/m dBu/m  dB dBuV dB/m B A8 dB cm deg
1 §7.23 23.72 40.00 -16.26 40.82 14.74 1.59 32.68 @.85 - - Peak 1 87.23 29.66 40.60 -10.34 45.96 14.74 1.59 32.68 0.85 - -- Peak
2 193.93 27.00 43.50 -16.50 42.28 14.85 2.42 32.62 0.07 - - Peak 2 158.28 29.43 43.50 -14.67 42.86 17.84 2.10 32.63 .66 - -- Peak
3 261.83 26.64 46.80 -19.36 36.34 20.83 2.82 32.63 0.08 - - Peak 3 26474 28.64 46.80 -17.36 38.38 19.98 2.84 31.63 0.67 - -- Peak
4 466,50 33.45 46.80 -12.55 39.13 23.31 3.76 32.82 .7 - - Peak 4 47426 35.99 46.00 -10.81 41.49 23.46 3.80 32.82 0.86 - -- Peak
5 718.70 3447 46.80 -11.53 35.20 27.26 471 32.84 0.14 - - Peak 5 71579 3422 46.80 -11.78 35.19 27.85 4.78 32.86 0.14 - -- Peak
6 799.21 3457 46.80 -11.43 33.83 28.85 4.97 32.47 0.19 - -- Peak 6 94374 35.37 46.80 -10.63 30.54 3871 5.43 3148 0.17 -- -- Peak
TEL : 886-3-327-0868 Page Number : C1-51 of 52

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Vertical
1 4ﬂLmI«IBu\”ln] " Level (dBuVim)
1225 1225
1050 105
5 85
PEAK 74 PEAK 74
00 00
54 AVG
525 5.
i ’ il
%0 o " i Ayt t i FERRENTETRETIN WA b i
Peak 115 f
18000 22400, . 3200, 35600, 40000 18000 22400, 26800, 200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site  : @3CH2-HY Site @ O3CH2L-HY
Condition: PEAK 74 Im BBHA9176_1224 240624 HORIZONTAL Condition: PEAK 74 Im BBHA9176_1224 240624 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux MPos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBV dB/m  dB  dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 25156.54 39.66 74.00 -34.34 40.74 39.49 29.33 60.36 -9.34 - -- PEAK 1 25082.33 41.67 74.6 -32.33 42.66 39.60 20.28 6033 -9.54 - -- PEAC
1 3867101 G0.84 74,00 -23.16 30.84 4420 .42 60.37 -9.34 268 319 PEAK 2 3IM5.60 5112 74.60 -22.88 .83 45.67 373 6057 -9.54 186 338 PEAK
3 3867L.01 40.63 54,80 -13.37 20.86 44.06 37.41 60.36 -9.54 260 319 AVERAGE 3 39345.68 41.32 54.60 -12.63 18.83 45.66 37.74 60.57 -9.54 186 358 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-52 of 52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

MIMO <Ant. 1+2>

C2-1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel Frequency RU | Remark
(GHz) Rate
Mode 130 U-NII-4 5.85-5.895 1+2 802.11ax HE20 169 5845 MCSO0 - -
Mode 131 U-NII-4 5.85-5.895 1+2 802.11ax HE20 173 5865 MCSO - -
Mode 132 U-NII-4 5.85-5.895 1+2 802.11ax HE20 177 5885 MCSO0 - -
Mode 133 | U-NIl-4 | 5.85-5.895 1+2 802.11ax HE40 167 5835 MCSO0 - -
Mode 134 U-NII-4 5.85-5.895 1+2 802.11ax HE40 175 5875 MCSO0 - -
Mode 135 | U-NIl-4 | 5.85-5.895 1+2 802.11ax HE80 171 5855 MCSO0 - -
Mode 138 U-NII-4 5.85-5.895 1+2 802.11ax HE20 177 5885 MCSO0 - LF
Mode 139 | U-NIl-4 | 5.85-5.895 1+2 802.11ax HE20 177 5885 MCSO0 - SHF
TEL : 886-3-327-0868 Page Number 1 C2-1 of 41

FAX . 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11ax HE20 = 169 | 5647.20 51.49 68.20 -16.71 Y, Peak @ Pass - Band Edge
130

802.11ax HE20 | 169 & 11690.00 40.25 54.00 -13.75 Y, Avg. Pass - Harmonic

802.11ax HE20 |« 173 | 5603.54 50.29 68.20 -17.91 \% Peak Pass - Band Edge
131

802.11ax HE20 = 173 | 11730.00 40.35 54.00 -13.65 \Y, Avg. Pass - Harmonic

802.11ax HE20 | 177 | 5895.25 83.96 90.02 -6.06 \% Avg. Pass - Band Edge
132

802.11ax HE20 | 177 | 11770.00 40.47 54.00 -13.53 Y, Avg. Pass - Harmonic

802.11ax HE40 | 167 | 5628.62 50.14 68.20 -18.06 H Peak Pass - Band Edge
133

802.11ax HE40 | 167 & 11670.00 40.42 54.00 -13.58 Y, Avg. Pass - Harmonic

802.11ax HE40 | 175 | 5925.00 60.36 68.20 -7.84 H Avg. Pass - Band Edge
134

802.11ax HE40 | 175 | 11750.00 40.46 54.00 -13.54 \% Avg. Pass - Harmonic
135 802.11ax HE80 | 171 | 5929.25 56.50 68.20 -11.70 Y, Avg. Pass - Band Edge

TEL : 886-3-327-0868 Page Number : C2-2 of41

FAX . 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR480505F
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.
135 802.11ax HES8O 171 11710.00 40.41 54.00 -13.59 H Avg. Pass -
138 Wosrt WLAN Tx | 177 474.26 36.25 46.00 -9.75 \% Peak Pass -
139 Wosrt WLAN Tx | 177 | 38827.19 41.55 54.00 -12.45 \% Avg. Pass -

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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130

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH169_5845MHz

ANT 1+2
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuVim
L PERRBE[UNI]] 140 L)
1225 /| 12251
1
1050 1050
87.5 PEAK{UNI 4
875 L
M e——————=
700
QLY 2 e e e
e " ' 525 thwmw
350
175 B
Peak
115
5600 5659, 718 5171, 5836. 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK_BE(UNLI 4) 3n DRHL8-E_LE2CA3A1EN 248711 HORIZONTAL
+ RBH:1080.000kHz VEW: 3000.008KHz SHT:Auto Site @ GICHIL-HY
. Condition: PEAK(UNH 4) 3m DRH1B-E_LE2CHIALBEN 240711 HORIZONTAL
Linit Real Mt Cable Pream A Nos Thos © REN:1060. 000Kz VB: 3600, 008Kz SWT=Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg hmt_ . Read  Ant Cable Preamy hux dPos  Tos
1 S606.20 49.3 68.20 -18.35 38.25 .94 13.55 3490 0.0 109 303 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 565163 43.99 69.41 -20.42 37.13 33.20 13.61 34.95 0.00 108 383 PEAK -
3 5703.84 49.41 106.28 -56.87 37.23 33.50 13.67 35.81 0.00 108 383 PEAK Mz dBu/m dBuV/m 0B dBW dBfm B B 0B am  deg
4 5729.36 50.99 111.62 -60.63 38.74 33.58 13.69 35.02 0.0 100 303 PEAK 1 5845.00 16882 -----r ----en 9.40 33.70 13.84 3512 0.60 109 303 PEAK

Level (dBuVim) Level (dBuV/m)

" 1)

125 105

1050 1050 !

05 05

00 w 00 AVGUNI4)

Y Mmﬂm_ﬂ_m
'E—\—,-.. 52‘5 l\ﬂ/‘_’—d
i

350
Avg
115 1
5750 5800, 5850. 5900, 5950, 6000
Frequency (M) 1000 am, o, 40, 5800, 0
Frequency (MHz)
Site + B3CH2L-HY .
Condition: AVG BE(UNIL 4) 3n ORHIG-E_LELCO3ALGEN 246711 HORTZONTAL St E3CHLHY
© ABS 1000.060KkHz VBW:.010kH: SHT:Auto Condition: AVG(UNLT 4) 3n ORHIB-E_LEACH3ALBEN 246711 HORTZONTAL
: RBiY:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant C(able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1592460 4133 68.93 -27.60 26.93 33.65 13.94 35.19 0.0 108 303 AVERAGE MHz dBuv/m dBuv/m d6 dBw dB/m B 8 B am deg
2 5925.50 41.39 68.20 -26.81 29.08 33.65 13.94 35.20 0.00 108 303 AVERAGE 1 5845.00 101,67 =-=mvn ==-nm- 89.25 33.70 13.85 35.13 @.60 189 303 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-4 of 41
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
105 Al
10! /‘,
PEAK_BE(UNI 4
875 LU
0.0 / ‘k
L Al lw\wxwﬁm ; : Y
e Wi i Y Vit
350
Peak 1 Blank
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK_BE(UNLI 4) 3m DRHLS-E_LE2CG3ALEN_246711 HORIZNTAL
+ RBH:1060.000kHz VBW: 3000, BeakHz SiT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 592475 43.59 88.38 -39.79 36.28 33.65 13.94 35.20 0.00 108 303 PEAK
1 505458 50.89 88.20 -37.31 38.52 33.61 13.98 35.22 0.00 108 383 PEMK
TEL : 886-3-327-0868 Page Number : C2-5 of41
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FCC RADIO TEST REPORT

SPORTON LAB. Report No. : FR480505F
130
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE20_CH169_5845MHz
ANT 1+2
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuV/m
L PERRCBEIUNTA] 2BV
1225 /| 12251
1
1050 1050
875 PEAK[UNI 4
i75 AT
700
00
52‘5 I A 12| “\uwl:}‘ u‘l 1t A il el
ey o gt s ‘
350
15 B
Peak
115
5600 5659, 718 5171, 5836, 5895
Frequency (MHz)
1000 2200, . 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK_BE(UNLI 4) 3n DRHLS-E_LEICA3ALBEN 24711 VERTICAL
: RBW: 1080.000KkHz VBH:3000.808kHz SHT:Auto site @ BICHIL-HY
. Condition: PEAK(UNIT 4) 3m DRH13-E_LE2CO3AIBEN 240711 VERTICAL
Unit - Read dnt Ghle fream dux Afos Thos ¢ RBW:1080,028kHz VEN: 3000, bodkiz SiTshuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg liﬂ"it . Read  Ant Cable Preamy hux dPos  Tos
1 S47.00 5149 68.20 -16.71 39.65 33.13 13.61 3496 0.00 208 269 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 O5652.81 49.53 70.28 -20.75 37.66 320 13.61 349 0.0 208 269 PEAC -
350119 49.74 105.53 -55.79 37.57 33.50 13.67 35.00 0.0 208 269 PEAC Mz dBu/m dBuV/m 0B dBW dBfm B B 0B am  deg
4 572007 48.03 110.95 -62.97 35.78 3358 13.69 35.00 .00 200 269 PEAK 1 5B45.00 189,15 ---nnr -emeev 96.73 3370 13.85 .13 0.80 208 269 PEAC
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 875
100 . AVG_BE(UNI4) 00 AVG{UNI4)
P! 525 L/—"
30 30
Avg
115 1
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CH2L-HY .
Condition: AVG BE(UNIL 4) 3n ORHIG-E LE2COIALGEN 240711 VERTICAL St E3CHLHY
+ RB: 1060, BADkHz VBY:2.010kHz SWT:Auto Condition: AVG(UNH 4) 3n DRALB-E_LEACA3ALBEN 246711 VERTICAL
+ REW: 1080 068kHz VBIL:0.610kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5923.00 41.60 69.66 -28.06 20.20 33.65 13.94 35.19 0.0 200 269 AVERAGE Mz dBuv/m dBuV/m d6 dBw dB/m B 8 B am deg
2 5925.00 41.60 68.20 -26.60 29.21 33.65 13.94 35.20 0.00 208 269 AVERAGE 1 5845.00 101,02 ---=vn -=---- 88.68 33.70 13.85 35.13 @0.60 200 269 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-6 of41
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
105, [J*"r*
PEAK_BE(UNII 4
875 LU
0.0 ,J \‘H“M\
L v“‘"\"”‘“‘ww depscelrly ?“1 \2 b+t
350
Peak 1 Blank
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE(UNLI 4) 3m DRHLS-E_LE2CG3ALEN 246711 VERTICAL
+ RBH:1060.000kHz VBW: 3000, BeakHz SiT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 592325 49.34 89.48 -39.64 37.44 33.65 13.94 35.19 0.00 200 269 PEAK
7 593558 5A.56 88.20 -37.64 38.18 33.63 13.95 35.20 0.00 208 269 PEAK
TEL : 886-3-327-0868 Page Number : C2-7 of41
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Pol. Horizontal Vertical
1 4ﬂLtweI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
AVG, 54 AVG, 54
525 e Z 2! ; = L
R A by ey AN o
A () i
Peak o &
17.5 1.
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 240711 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1169000 50.43 74.60 -23.57 3071 3850 19.68 40.89 @43 - -- PEAK 1 11699.08 50.58 74.00 -23.30 3278 38.50 19.68 4089 043 - -- PEAK
2 11690.00 48.24 54.00 -13.76 22,52 33.50 19.68 40.89 0.4 - -~ AVERAGE 2 1169.00 40.25 54.00 -13.75 2253 38.50 19.68 4089 043 - -- AVERAGE
3 O17535.00 5224 68.20 -15.96 35.27 400 4.4 4773 646 - -- PEAK 3 17535.00 52.04 68.20 -16.16 35.07 40.00 4.4 4173 046 - -- PEAK
TEL : 886-3-327-0868 Page Number : C2-8 of 41
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Pol. Horizontal Vertical
1 49melllml\r!ln) 0 Level (dBuVim)
128 1225
LIk Lk
10.6G 00 00
U g U it
~18G 528 Vi ! s
Avg 1 — %l
115 i
10600 12080, 13560, 1 16520, 18000 10500 12080, 13560, 1 16520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG(UNTE 4) 3n DRHLG-E _LEDCAALAEN 240711 HORTZONTAL Condition: AVG(UNTL 4) 3n DRHLG-E _LEDCH3ALAEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-9 of41
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131
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE20_CH173_5865MHz
ANT 1+2
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m
L PERRCBEIUNTA] 2BV
1225 /| 12251
1050 !
' 1050
875 PEAK{UNI4
815 L
700
00
525 R Y S T I T TSRO P
o g A 525 W
350
15 B
Peak
175
5600 5659, 718 5171, 5836. 5895
Frequency (MHz)
1000 2200, . 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK_BE(UNIT 4) 3n DRHLS-E_LEICA3ALSEN 248711 HORTZONTAL
 RBH:1080.000kHz VBH:3000.808kHz SHT:Auto Site  : BICHILHY
. Condition: PEAK(UNH 4) 3m DRH1B-E_LE2CHIALBEN 240711 HORIZONTAL
Unit - Read dnt Ghle fream dux Afos Thos ¢ RBW:1080,028kHz VEN: 3000, bodkiz SiTshuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg liﬂ"it . Read  Ant Cable Preamy hux dPos  Tos
1 SEA8.55 5013 68.20 -18.07 38.31 33.17 13.60 34.95 0.0 181 306 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
3 S6S1.64 43.64 68.97 -20.33 36.78 33.21 13.61 3496 0.0 101 306 PEAK -
3 5709.30 49.03 105.28 -56.05 37.06 33.50 13.67 35.80 0.00 101 306 PEAK Mz dBuV/mdB/n  dB BV dB/m 0B B B m  deg
4 572087 47.87 110.95 -63.08 35.62 33.58 13.69 35.80 0.00 101 386 PEAK 1 5865.00 109.79 ==-mnr =emnev 97.36 3370 13.87 3514 0.80 101 306 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 875
100 . AVG_BE(UNI4) 00 AVG{UNIL4)
2 | -
30 30
Avg
115 1
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CH2L-HY .
Condition: AVG BE(UNIL 4) 3n ORHIG-E_LELCO3ALGEN 246711 HORTZONTAL St E3CHLHY
+ RB: 1060, BADkHz VBY:2.010kHz SWT:Auto Condition: AVG(UNH 4) 3m DRALB-E_LEACA3ALIBEN 246711 HORIZONTAL
+ REW: 1080 068kHz VBIL:0.610kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos

Mz dBuV/m dBu/m  dB dBw B/ dB B8 dB o deg

Freq Level Line Margin Level Factor

Loss Factor Factor Remark

15980 4LO1 70.33 -28.48 2059 3366 13.04 3503 0.00 11 306 AVERAGE Wiz dBuV/m BV/m @B BV dBfm 0B B OB an deg
1S58 ALOL BB -26.29 252 IS 13.04 /.0 0.0 11 306 AVERAGE 1 5865.80 182,27 =eee =ees 0.8 33.70 1587 3.4 080 101 306 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-10 of 41

FAX . 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
105 e,
10! [- f
PEAK_BE(UNI 4
875 LU
70,
MWJ \M -
rifaprpbc it i T T W
350
Peak 1 Blank
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK_BE(UNLI 4) 3m DRHLS-E_LE2CG3ALEN_246711 HORIZNTAL
+ RBH:1060.000kHz VBW: 3000, BeakHz SiT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1592250 50.61 98.83 -39.42 38.21 33.65 13.94 35.19 0.00 1ol 306 PEAK
7 593308 5136 88.20 -36.84 38.98 33.63 13.95 35.20 @.00 1ol 306 PEAK
TEL : 886-3-327-0868 Page Number : C2-11 of 41
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samanas. FCC RADIO TEST REPORT Report No. : FR480505F

131

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH173_5865MHz

ANT 1+2
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuV/m
L PERRBE[UNI]] 140 L)
1225 /| 12251
1
1050 1050
87.5 PEAK{UNI 4
875 L
M e——————=
00
5251 2 "
e e R
525 (rm———r
350
175 B
Peak
115
5600 5659, 5718, 5171 5836, 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK_BE(UNLT 4) 3n DRHL8-E_LE2CB3ALEN 248711 VERTICAL
+ RBH:1080.000kHz VEW: 3000.008KHz SHT:Auto Site @ GICHIL-HY
. Condition: PEAK(UNIT 4) 3m DRH13-E_LE2CO3AIBEN 240711 VERTICAL
Unit - Read dnt Ghle fream dux Afos Thos ¢ RBW:1080,028kHz VEN: 3000, bodkiz SiTshuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg liﬂ"it . Read  Ant Cable Preamy hux dPos  Tos
1 S63.54 50.29 68.20 -17.91 35.74 3.90 13.55 3490 0.00 208 268 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 565074 43.70 68.75 -20.05 36.85 33.20 13.61 34.95 0.00 200 263 PEAK -
3570119 49.04 105.53 -56.49 36.87 33.50 13.67 35.60 0.00 200 263 PEAK Mz dBu/m dBuV/m 0B dBW dBfm B B 0B am  deg
4 5720.36 48.71 111.62 -62.91 36.46 33.58 13.69 35.62 0.0 200 268 PEAK 1 5865.00 109,36 =----r ----en 96.94 33.70 13.86 3514 0.00 200 268 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 875
100 . AVG_BE(UNI4) 00 AVG{UNIL4)
= | N
30 30
Avg
115 1
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 2200, 400, 4600, 5800, 7000
Frequency (MHz)
Site + B3CH2L-HY .
Condition: AVG BE(UNIL 4) 3n ORHIG-E LE2COIALGEN 240711 VERTICAL St E3CHLHY
+ RB: 1060, BADkHz VBY:2.010kHz SWT:Auto Condition: AVG(UNH 4) 3n DRALB-E_LEACA3ALBEN 246711 VERTICAL
+ REW: 1080 068kHz VBIL:0.610kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5924.00 41.85 68.93 -27.08 20.45 33.65 13.94 35.19 0.0 200 268 AVERAGE Mz dBuv/m dBuV/m d6 dBw dB/m B 8 B am deg
2 593675 41.87 68.20 -26.33 29.50 33.63 13.95 35.21 0.00 208 268 AVERAGE 1 5865.00 102,81 ---=-n -=---- 89.59 33.70 13.86 35.14 0.60 200 268 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C2-12 of 41

FAX . 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Vertical Fundamental
" Level (dBuVim)
1225
105 Fm
10! W
PEAK_BE(UNI 4
875 LU
0.0
5, MN \“\.ﬂm 2
e et Yt bty oo o
350
Peak 1 Blank
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE(UNLI 4) 3m DRHLS-E_LE2CG3ALEN 246711 VERTICAL
+ RBH:1060.000kHz VBW: 3000, BeakHz SiT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1592425 5107 88.75 -37.68 38.67 33.65 13.94 35.19 0.00 200 263 PEAK
1 596875 50.88 88.20 -37.31 38.48 33.64 13.99 35.23 0.00 208 268 PEAK
TEL : 886-3-327-0868 Page Number 1 C2-13 of 41

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
s AVG354) 4 AVGy 54
RJMWWMMWWMW 5. [ st Pl
11l i
Peak o &
17.5 .
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2(O3ALBEN 240711 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg
1 1073000 50.14 74.00 -23.86 32.4% 3850 19.71 4095 .43 - -- PEAK 1 II730.08 50.73 74.00 -23.27 3.e4 3850 1970 4095 043 - -- PEAK
2 11730.00 48.31 54.00 -13.69 22.62 33.50 19.71 40.95 0.4 -- -~ AVERAGE 2 11730.00 40.35 54.00 -13.65 22.66 38.50 19.71 4095 0.4 - -- AVERAGE
3 17505.08 52.95 68.20 -15.25 35.78 40.09 24.29 47.67 6.46 - -- PEAK 3O17595.00 52,44 68.20 -15.76 35.27 40.09 2429 47.67 046 - -- PEAK
TEL : 886-3-327-0868 Page Number 1 C2-14 of 41

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
1 49melllml\r!ln) 0 Level(dBuVim)
145 1825
B15 B4
10.6G 00 00
U s L it
~18G 528 Vi ! s
Avg kil %l
113 i
10600 12080, 13560, 1 16520, 18000 10600 12080, 13560, 1 16520, 19000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG(UNTE 4) 3n DRHLG-E _LEDCAALAEN 240711 HORTZONTAL Condition: AVG(UNTL 4) 3n DRHLG-E _LEDCH3ALAEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number : C2-15 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

132
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE20_CH177_5885MHz
ANT 1+2
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuVim
L PERRBE[UNI]] 140 L)
1225 /| 12251
1
1050 1050
87.5 PEAK{UNI 4
875 L
700
00
5y mj I ZI Furdyds 3. 4 YA T e O
' ' 525 W
350
15 B
Peak
115
5600 5659, 5718, 5171 5836, 5895
Frequency (MHz)
1000 2200, 3400, 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK_BE(UNLI 4) 3n DRHL8-E_LE2CA3A1EN 248711 HORIZONTAL
+ RBH:1080.000kHz VEW: 3000.008KHz SHT:Auto Site @ GICHIL-HY
. Condition: PEAK(UNH 4) 3m DRH1B-E_LE2CHIALBEN 240711 HORIZONTAL
Linit Read Ant Cable Presmp Aux Mo Thos ¢ BN 1020. D60kiz VEH: 3008 2bekiz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg liﬂ"it _ Read  Ant Cable Preamy hux dPos  Tos
1 SE0.13 50.3 68.20 -17.83 35.65 33.03 13.58 34.94 0.0 101 69 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 567485 49.76 B6.83 -36.27 37.76 33.34 13.64 34.98 0.00 101 69 PEAK -
3570237 49.59 105.86 -56.27 37.41 33.51 13.67 35.60 0.00 101 69 PEAK Mz dBu/m dBuV/m 0B dBW dBfm B B 0B am  deg
4 579.36 48.32 110.62 -63.30 36.07 33.58 13.69 35.62 0.0 101 69 PEAK 1 5885.00 10880 -----r ------ 9.37 33.70 13.99 35.17 @.60 101 69 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 875
100 AVG_BE(UNI4) 00 AVG{UNI4)
e i
Avg
115 1
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 200, 3400, 4600, 5800, 7000

Site + B3CH21-HY
Condition: AVG_BE(UNII 4) 3n DRH1G-E_LE2CG3ALSEN 240711 HORIZONTAL
+ REW: 1080, 068k VBM:0.610kHz SHT:Auto

Frequency (MHz)

Site @ B3CH2L-HY
Condition: AVG(UNIT 4) 3n DRHL8-E_LE2CA3A1BEN 248711 HORTZONTAL
: RBiY:1080.080kHz VB:0.010kHz SHT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg e
1 5895.25 83.67 98.82 -6.35 7L.24 3.7 13.98 35.17 .00 1ol 69 AVERAGE MHz dBuV/m dBuV/m  d8 dBuV dB/m B i d o deg
1500508 43.91 68.20 -24.29 3152 33.65 13.94 5.9 o.ee 1ol 69 AVERAGE 1 588500 101,48 ----nn ----m- 89.65 3370 13.9 35.17 @.ee 16l 69 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-16 of 41

FAX . 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
105, me
PEAK_BE(UNI 4
875 LU
70,
. | ",
i it pthiF " Ryl
350
Peak 1 Blank
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK_BE(UNLI 4) 3m DRHLS-E_LE2CG3ALEN_246711 HORIZNTAL
+ RBH:1060.000kHz VBW: 3000, BeakHz SiT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 5895.25 B89.34 110.02 -20.68 76.91 33.7 13.98 35.17 0.8 1ol 69 PEAK
1 5027.25 53.08 88.20 -35.12 40.69 33.65 13.94 35.20 @.00 1ol 69 PEM
TEL : 886-3-327-0868 Page Number 1 C2-17 of 41
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samanas. FCC RADIO TEST REPORT Report No. : FR480505F

132

Mode Band Edge - L

U-NII-4_5.85-5.895_802.11ax HE20_CH177_5885MHz

ANT 1+2
Pol. Vertical Fundamental
Level (dBuVim) Level (dBuV/m
L PERRCBEIUNTA] 2BV
1225 /| 12251
1
105.0) 1050
875 PEAK[UNI 4
i75 A4
00—
00
525 14 . Ty
LTS T Yokt f 05 |
3.0
15 B
Peak
115
5600 5659, 718, 5771, 5836. 5895
Frequency (MHz)
1000 2200, . 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK BE(UNIT 4) 3m DRH1B-E_LE2C@3AIBEN 246711 VERTICAL
: RBN:1090..000KkHz VBH: 3000, 800KHz SHT:Auto Site : BICHILHY
. Condition: PEAK(UNIT 4) 3m DRH13-E_LE2CO3AIBEN 240711 VERTICAL
Unit ~  Read Ant Cable Pream Aux fPos Thos ¢ BN 1020. D60kiz VEH: 3008 2bekiz SHT-Auto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg liﬂ"it . Read  Ant Cable Preamy hux dPos  Tos
1 S350 49.36 68.20 -18.34 35.11 3.1 13.59 34.95 0.0 201 264 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5659.89 S51.45 75.54 -24.09 39.54 33.26 13.62 34.97 0.00 201 264 PEAK -
3 5659.89 S51.45 75.54 -24.09 39.54 33.26 13.62 34.97 0.00 201 264 PEAK MHz dBuv/m dBuv/m dg dBw dB/m d8 8 i} o deg
4 5700.01 50.28 105.20 -54.97 38.11 33.50 13.67 35.88 @.80 201 264 PEAK 1 5885.00 108,91 ---=vn -=---- 96.48 33.70 13.89 35.16 8.0 201 264 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 875
100 AVG_BE(UNI4) 00 AVG{UNI4)
30 30
Avg
115 1
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CH2L-HY .
Condition: AVG BE(UNIL 4) 3n ORHIG-E LE2COIALGEN 240711 VERTICAL St E3CHLHY
+ RB: 1060, BADkHz VBY:2.010kHz SWT:Auto Condition: AVG(UNH 4) 3n DRALB-E_LEACA3ALBEN 246711 VERTICAL
: RBiY:1080.080kHz VB:0.010kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Art (able Preamp A APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5895.25 83.96 96.82 -6.06 7L.53 3370 13.99 35.17 0.0 201 264 AVERAGE MHz dBuv/m dBuv/m d6 dBw dB/m B 8 B am deg
2 5925.00 43.62 68.20 -24.58 3L.23 33.65 13.94 35.20 0.0 201 264 AVERAGE 1 5885.80 10178 =-==vn ==-m- 89.35 33.70 13.96 35.17 .60 201 264 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-18 of 41
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wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Vertical Fundamental
" Level (dBuVim)
1225
105 m.\
PEAK_BE(UNI 4
875 LU
70,
5. w"/ ki
S Tt i
350
Peak 1 Blank
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK BE(UNLI 4) 3m DRHLS-E_LE2CG3ALEN 246711 VERTICAL
+ RBH:1060.000kHz VBW: 3000, BeakHz SiT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 5895.25 0113 110.02 -18.39 76.78 33.79 13.98 35.17 @.00 200 264 PEAK
1 502875 53.14 88.20 -35.06 40.76 33.64 13.94 35.20 0.00 2001 264 PEAK
TEL : 886-3-327-0868 Page Number 1 C2-19 of 41

FAX: 886-3-327-0855



wamanae. FCC RADIO TEST REPORT Report No. : FR480505F

Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 105,
815 875
EAK{UNI)| EAK{UNI)
(] L] | ] [ () [ L] | ] [
| AVG. 4 AVG,
3 e - & e s :
A () i
Peak o &
17.5 1.
Avg
000 9200, 1400, 13600, 15800. 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CH21-HY Site + BICH2I-HY
Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 240711 HORIZONTAL Condition: PEAK(UNII) 3m DRHIE-E_LE2CO3ALBEN 240711 VERTICAL
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m  dB dBV dB/m 4B dB A8 o deg Mz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 o deg

1 177000 58.16 74.60 -23.84 32,49 3850 19.75 4Lel @43 - -- PEAK 1 11770.08 50.68 74.00 -23.40 32,93 38.50 19.73 4lel o4 - -- PEAK

2 1177000 48.31 54.00 -13.69 22.64 33.50 19.75 4Ll 6.4 - -~ AVERAGE 2 11770.00 40.47 54.00 -13.53 22.80 38.50 19.75 4ol 043 - -- AVERAGE

3 1765500 S1.84 68.20 -16.36 34.65 40.01 24.33 47.61 6.46 - -- PEAK 3 176%5.08 51.59 68.20 -16.61 34.40 40.01 2433 4761 046 - -- PEAK

TEL : 886-3-327-0868 Page Number 1 C2-20 of 41
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wamanae. FCC RADIO TEST REPORT

Report No. : FR480505F

Pol. Horizontal Vertical
1 49melllml\r!ln) 0 Level(dBuVim)
145 1825
B15 B4
10.6G 00 00
U s L it
~18G 528 Vi ! s
Avg kil %l
113 i
10600 12080, 13560, 1 16520, 18000 10600 12080, 13560, 1 16520, 19000
Frequency (MHz) Frequency (MHz)
Site: B3CH2I-HY Site: B3CH2I-HY
Condition: AVG(UNTE 4) 3n DRHLG-E _LEDCAALAEN 240711 HORTZONTAL Condition: AVG(UNTL 4) 3n DRHLG-E _LEDCH3ALAEN 248711 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C2-21 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR480505F

133
Mode Band Edge - L
U-NII-4_5.85-5.895_802.11ax HE40_CH167_5835MHz
ANT 1+2
Pol. Horizontal Fundamental
Level (dBuVim) Level (dBuV/m
L PERRCBEIUNTA] 2BV
1225 /| 12251
1
1050 1050
875 PEAK[UNI 4
i75 AT
700
] 00
525 Wi ; W Aol
b el s
350
15 B
Peak
115
5600 5659, 718 5171, 5836, 5895
Frequency (MHz)
1000 2200, . 4600, 5800, 7000
Site @ G3CHZL-HY Frequency (Miiz)
Condition: PEAK BE(UNIT 4) 3m DRH1B-E_LE2C@3AIBEN 246711 HORIZONTAL
& RBH: 1080, 080KHZ VBN: 3000, B0BKHZ SHT:Auto Site : GCHILHY
. Condition: PEAK(UNIT 4) 3m DRH18-E_LE2C3ALBEN 240711 HORTZONTAL
Unit - Read dnt Ghle fream dux Afos Thos ¢ RBW:1080,028kHz VEN: 3000, bodkiz SiTshuto
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBuV dB/m B B dB o deg liﬂ"it . Read  Ant Cable Preamy hux dPos  Tos
1 SE.62 S0.14 68.20 -18.05 38.43 33.07 13.58 34.94 0.0 109 387 PEAK Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5658.45 47.74 68.53 -20.79 35.89 33.20 13.61 34.9 0.00 180 387 PEAK -
3 5704.14 53.06 106.36 -53.3@ 40.88 33.52 13.67 35.81 @.00 189 387 PEAK MHz dBuv/m dBuv/m dg dBw dB/m d8 8 i} o deg
4 5720.67 51.24 118.95 -59.71 38.99 33.58 13.69 35.82 @.80  18@  3@7 PEAK 1 5835.00 108,82 ---=vn -=--m- 96.48 33.70 13.84 35.12 .60 1ee 367 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1058 1060 4
875 875
il 00 AVGIUNI4)
30 30
Avg
115 1
5750 5800, 5850. 5900, 5950, 6000
Frequency (MHz) 1000 2200, . 4600, 5800, 7000
Frequency (MHz)
Site + B3CH2L-HY .
Condition: AVG BE(UNIL 4) 3n ORHIG-E_LELCO3ALGEN 246711 HORTZONTAL St E3CHLHY
+ RB: 1060, BADkHz VBY:2.010kHz SWT:Auto Condition: AVG(UNH 4) 3m DRALB-E_LEACA3ALIBEN 246711 HORIZONTAL
+ REW: 1080 068kHz VBIL:0.610kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant C(able Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/mdBw/m  dB dBw/ dB/m dB dB dB an  deg
1 5923.00 44,99 69.66 -24.67 3159 33.65 13.94 35.19 0.0 108 307 AVERAGE Mz dBuv/m dBuV/m d6 dBw dB/m B 8 B am deg
2 594400 44,99 68.20 -23.21 3263 33.61 13.96 35.21 0.00 108 307 AVERAGE 1 5835.80 101,57 =-==sn ==-e-- 89.15 33.70 13.84 35.12 .60 189 307 AVERAGE
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
ANE oo,
10! f., \
PEAK_BE(UNI 4
875 LU
0 M‘/j k\‘ww
WN\"‘W 1
5! M M‘WMW 2
VAP Attt
350
Peak 1 Blank
Frequency (MHz)
Site + B3CH21-HY
Condition: PEAK_BE(UNLI 4) 3m DRHLS-E_LE2CG3ALEN_246711 HORIZNTAL
+ RBH:1060.000kHz VBW: 3000, BeakHz SiT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m  dB dBw/ B/ dB A8 dB o  deg
1 592375 56.18 89.11 -32.93 43.78 33.65 13.94 35.19 0.00 108 307 PEAK
1 504458 53.88 88.20 -34.31 41,52 33.61 13.96 35.21 0.00 108 307 PEMK
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